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3 | TTOR22000044 23 AZSM WASHER SPRING 20
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(STEERING, AXLE)

=71 =g, 2|2
(FRAME, SHEET METAL)

A% =zl
(PLANTING FRAME)

o, S

(LABEL, TOOLS)



ZXH(CONTENTS)

A. 2IZl (ENGINE)

A001
A002
A003
A004
A00S5
A0O6
AQO07
A008
A009
A010
A011
AQ012
A013
AO14
A015
A0l6

B. AT FH BE

—

B101
B102
B103
B104
B105
B106

C. Oj4a7o] £

C201
C202
C203
C204
C205
C206
C207
C208
C209
C210
C211
B

nz
an
mjr

o
B
)

o I

Lo
I ot ot
In
(o
rk
L8

nx WM
o
oA
o
10]
ne
ofm

R
@m!tl_m
® o
\J
b

= M

>
> 2
rfm

B
1> 1>
D o2

0

0% O

0

re

re
1
IH

)|

i) W o
WEWJEMQGLUEJIHLEEEE
4

mb
e
nE
|

e ra
HU
n
re

Al 2E
K| L 2l Ol &
A NE

(ENGINE ACCESSORIES)

ol & 3|

il IoilﬂlEi
EEIE

=

B r2 m 2
oo lu ™ <
om

e

(MISSION CASE)

a
P

J
E-HH

N
<
}.

1

rx
1l
n
K
]
%

_D
_{
O
-4
Ol
4

i
1
A

P T S 1

oo T rE o 4

4 2 By

on B P oY
a4 A iy

o

ST

o i
v
=
o
g

1533

(CYLINDER BLOCK)

(GEAR CASE)

(FLYWHEEL HOUSING &t OIL SUMP)
(CYLINDER HEAD & BONNET)
(EXHAUST MANIFOLD)
(CAMSHAFT & DRIVING GEAR)
(CRANKSHAFT & PISTON)

(OIL SYSTEM)

(COOLING WATER SYSTEM)
(FUEL INJECTION PUMP)
(GOVERNOR)

(FUEL INJECTION VALVE)
(FUEL LINE)

(STARTING MOTOR)
(GENERATOR)

(GASKET SET)

(FRAME ENGINE)
(RADIATOR)

(AIR CLEANER)
(PULLEY)

(FUEL TANK)
(MUFFLER)

(MISSION CASE)

(SHAFT INPUT)

(CHANGE GEAR)
(DIFFRENTIAL)

(DRIVE SHAFT / PTO)
(PLANTING SHAFT / OUT)
(SHAFT OUT / REAR)
(SHIFTER SUB)
(SHIFTER / CLUTCH)
{STEERING}
(HST

{HST LEVER)

| O| |

Al

A3

A5

AT

All
Al3
Al5
Al7
Al9
A2l
A25
A29
A3l
A33
A35
A37

Bl
B3
B5
B7
BS
B11

2 |
c3
C5
C/
C9
C11
C13
C15
CLy
C19
C21
C23




81|

ZXHCONTENTS)
JEHS 15YY e
C213 M 08 (MODULE / CHANGE)
D. =g, o= (STEERING, AXLE)

D301 = = (STEERING WHEEL)
D302 e M3 2E (LINKAGE , AUTO TURN)
D303 Efo] 2E (TIE ROD)
D304 HMEXZ H0|A(L) (FINAL CASE , L)
D305 HEZS AHOIA(R) (FINAL CASE , R)
D306 AP ES (WHELL SHAFT)
D307 HE zFAH 0|~ 7|9 (FINAL CASE GEAR, FR)
D308 2|0 HolAa (REAR CASE , AXLE)
D309 SAE QAU (INPUT SHAFT, REAR)
D310 AHO|E 28X (SIDE CLUTCH)
D311 =P ES (WHEEL SHAFT, REAR)
D312 HAZ S (CONNECTING FRAME)
D313 ALO|E 22X =&t (SIDE CLUTCH)
D314 RETES (SHAFT, DRIVING / REAR)
D315 2 o|M(HE) (ROTOR MISSION, FR)
D316 PTO #|0 (PTO CASE)
D317 CEE! (BRAKE)
D318 AlE o124z (H) (PLANTING SHAFT, DRIVING(F))
D319 H| (PEDAL)
D320 MZ (FRONT WHEEL)
D321 52 (REAR WHEEL)

E. 7% (HYDRAULICS)

E401
E402
E403
E404
E405

F504
FS05
F506

11

[=
==

w 2 [H

nz My

o o o d0 Ho
L
inl

O ol pe It Y

on
1]

g OrA

(HYDRAULIC PUMP)
(HYDRAULIC HOSE)
(OIL COOLLER)
(LIFT CYLINDER)
(LIFT LINK)

(MAIN FRAME)
(SIDE STEP)

(STEP)

(BONNET)

(SEAT)

(CENTER MARKER)

If| O] |

C25

D1

D3

D5

D7

D9

D11
D13
D15
D17
D19
D21
D23
D25
D27
D29
D31
D35
D37
D39
D41
D43

El
E3
ES
E7
E9

F1
F3
F5
F7
F9
F11




|
gl
rE
ot

F507
F508
F509
F510
o

et

o]
=

= XHCONTENTYS)

d1E38%

AFO|E O}
SLUEH & AA|
HiE{2| & HE &
Ofl 5| 2 EF RHCH(1)
Ofl 5| 2 EF AHCH(2)

. AlE O|M (PLANTING, MISSION)

re
|hvd
;li:f
iq}

|
M

e (i S ™|

5 &
= R

o B2

o I 4r HI Au

of
D\H

o=
F

Ral
b

| #[O] 2

e mo nix
o A op
o -H
> O

P
fuju
ru

sl
|H
=
ne
oy 2
all

[ SO A N B P ol @ B S N o P ol D Vo
[
1
L=}
1]

SEE Rk

SEi3 XA =Y
E%7| 0p

0|y 20|, B3 X
QY 2%

Mg B2E

Ao|E BE2E

by

(PLANTING FRAME)

(SIDE MARKER)

(MONITOR & SWITCH )
(BATTERY & CONTROLLER)
(SEED FRAME(1))

(SEED FRAME(2))

(PLANTING SHAFT, DRIVING(R))
(PLANTING MISSION)
(PLANTING GEAR(1))
(PLANTING GEAR(2))

(FEED CAM)

(LEVER, CROSS FEED)
(CONNECTING SHAFT)
(SUPPORT CASE)

(PLANTER DRIVING)
(RESPECTIVE CLUTCH CABLE)
(CONNECTING FRAME)

(PLANTER CONNECTING)
(SUPPORT FRAME)

(LINE MARKER)

(DEPTH, AMOUNT ADJUSTER)
(HYDRAULIC SENSITIVITY)
(CENTER FLOAT)

(SIDE FLOAT)

(RAIL, GUIDE)

(PLANTING ARM, ROTARY)
(ROTOR CASE, PLANTING)
(PLANTING ARM)

(ROTOR SHAFT)

(ROTOR CASE)

(ROTOR)

(ROTOR FRAME)

1| o| X|

P13
F15
F17
F19
F21

Gl
G3
G5
G7
G9
G11
G13
G15
G17
G19
G21

H1

H3

H5

H7

Hil
H13
H15
3
H19
H21
H23
H25
H27
H29
H31




Xt

= XHCONTENTYS)
AEHS R 1R H| O X|
I. 3} (SEEDLING TRAY)
1801 QE3 (SEED TANK) 11
1802 Q0|& A|AH] (CARRYING SYSTEM) 13
1803 2t &= 2% &E (RESPECTIVE CLUTCH CONTROL) 17
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RGO 700 |

A001 A2l S (CYLINDER BLOCK)
A: RGO700

=H FEH= &3 =3 = 4 Hl 1
(NO) (PART NO) (PART NAME) (PART NAME) A | (SPEQ) (REMARK)

1 119027-01560 | Al2IC =& ASSY BLOCK ASSY, CYLINDER 1

4 124060-01050 | Z2{1, PT1/8 PLUG, PT1/8 3

5 119125-01970 Z2{1, 25 PLUG, 25 3

7 119125-01960 3 IjO|= PIPE, KNOCK 2

9 119125-02061 MY 74 2E BOLT, METAL CAP 16

10 | 23876-005000 Z2{1, PT1/16 PLUG, PT1/16 1

11 | 27241-300000 Z2{1, 30 PLUG, 30 4

12 | 15625Z6L000 Z2{1, 45 PLUG, 45 1

13 | 119620-01620 T, M6X10 PARALLEL PIN, M6X10 2 | M6X10

23 | 119125-02930 AZ{AE OE ASSY METAL ASSY, THRUST 2

26 | 119125-25050 0}O|E 7|0f &= SHAFT, IDLE GEAR 1

27 | 22351-060012 A2l T 6X12 SPRING PIN 6X12 2 | 6X12

28 | 26106-060402 £E BOLT M 6X 40 PLATED 3 | M6X40

29 | 119515-01200 A2 8| 2E BOLT, CYLINDER HEAD 14

30 119025-01331 A2 | 7tA3 GASKET, CYLHEAD 1

31 | 119125-01790 T 2E JtA# GASKET, FOP BOLT 1

32 | 119734-02220 YAl SEAL, OIL 1

33 | 129900-32040 @2l P14 O-RING, P14 1 P14

34 | 119125-51800 HI JpAZ GASKET, PUMP 1

35 | 26450-080252 EE BOLT M 8X 25 4 M8X25
35-1| 119125-01800 Za3Hx| 2E FLANGE BOLT, M8X1.25 4 M8X1.25

36 | 119125-02900 [Ql H|0{& N E MAIN BEARING SET 4

39 | 119125-02910 O 9l Of & US=0.25 MAIN METAL US=0.25 4

42 | 119125-02940 AP AE HO{ BEARING,THRUST .250S 2

A2



| EE|AE

 7IoiFOIA(GEAR CASE)
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o
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A002

RGO 700 |

H>

rE

Z
o

w 00 o v e W N

=
=

FEHZ
(PART NO)
119025-01530
119125-01750
119717-01800
26106-080352
26106-080452
106760-01770
24311-000180
121023-01551
24341-000240
26106-060162

7] 0{#| 0] A (GEAR CASE)
A: RGO700
2 o =g 23| 73 i H| 1
(PART NAME) (PART NAME) A | (SPEC) | (REMARK)
7| Of#| 0| A CASE GEAR TACHO 1 ]
ErO|QY BXE F{H COVER, PUMP TIMING
UA SEAL, OIL 1
2 E M8X 35 BOLT M 8X 35 PLATED 8  MB8X35
2E M8X 45 BOLT M 8X 45 PLATED 5 MB8X45
z CAP, LO.SUPPLY 1
=31 O-RING 1A P-18.0 1 P18
E}A O E} HuH COVER, TACHOMETER 1
Q2 O-RING 1A $-24.0 1 $24
2E M6X 16 BOLT M 6X 16 PLATED 2 M6X16

Ad



| GIEE|AE

 AG03 | E20/% 5127 & S UE(FLYWHEEL HOUSING & OIL SUMP)

JTNNT72-ASA2 dTNNT2~A5A3

B _}ﬁ
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&
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A003

RGO 700 |

Z210]& 3123 & 2UE(FLYWHEEL HOUSING & OIL SUMP)

FEH=

(PART NO)

g3
(PART NAME)

g5
(PART NAME)

129100-01580

119128-01600
119620-01750
129486-35210
26206-100252
119025-01770
105425-01690
22190-160002
119125-01780

I M8X16
5l

ctO| & 7 Y
2{1 3/4-16UNF
E M10X25
22 E ASSY
Zp2{1 M16

otM 16

EJEE 6X10

M e o o

PARALLEL PIN, M8X16
HOUSING, WHEEL
CAP, FLYWHEEL COVER
PLUG, 3/4-16UNF
BOLT M10X25

SUMP ASSY, LUB.OIL
PLUG, M16

WASHER, 16

TORQUES BOLTeX10

2
1
1
1
8
1
1
1

16

-‘?‘-%"I ™4
A | (SPEC)

3/4-16UNF

M16
16
6X10

A: RGO700
Hl 1

(REMARK)

A6



REPAIR PART
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g9
(PART NAME)

=t HEEHS g9

_(NO)|  (PART NO) (PART NAME)
1 | 129901-11450 &= m2EE

2 | 119600-11460 =3 A3

3 | 105010-11490 | 74

4 | 119517-11740 Al2IQ &S ASSY

11 | 119285-11990 =27, 35

12 | 23876-005000 =2{7, PT1/16

13 | 119515-11101 Z7|#s

14 | 119515-11110 Hj7|ee

15 | 119717-11131 &5 Axmg

16 | 129508-11180 AIZ2l 2|E|0|l

17 | 119717-11190 3

18 | 119717-11340 ‘= AE Al

19 | 119717-11350 = AE Al

20 | 119515-11200 QX|X| ASSY

21 | 119515-11240 ' 23= ASSY

24 | 119717-11260 239 X|X|

25 | 119515-11280 = Axm2

26 | 119717-11650 23t ASSY

27 | 129150-11230 #EZEFLIAL

29 | 129150-11750 [4E, M8

30 | 22242-000120 2812

31 | 26979-050162 |LFAb, M5X16

32 | 26106-080402 =E, M8X40

33 | 124160-01751 =@ 3

34 | 119515-11380 &S =4l ASSY

119717-03031
119717-03070
119717-03070
119802-03100
119802-03110
119802-03121
119802-03131
119802-03141
119515-11310
119515-11320
119515-11330
22857-500100
22857-500100
22857-500160
24311-000320

d&77| EY0|E
el &7
B2l &7
CHO|Of =2 ASSY
HE E0/E
CHO|Oj =3l 7{HH
CtO|O = &
Clojoj=a) A2

PROTECTOR, NOZZLE
GASKET, NOZZLE

CAP, VALVE

HEAD ASSY, CYLINDER
PLUG 35

PLUG, PT1/16

VALVE, INTAKE
VALVE, EXHAUST
SPRING, VALVE
RETAINER, SPRING
COTTER

SEAL, VALVE STEM
SEAL, VALVE STEM
SUPPORT ASSY, ARM
SHAFT ASSY, ROCKER
SUPPORT, ROCKER ARM
SPRING, SHAFT

ARM ASSY, ROCKER
SCREW, VALVE ADJUST
NUT, M8

CIRCLIP 12

SCREW M 5X16

BOLT M 8X 40 PLATED
COVER, FILLER
BONNET ASSY, HEAD
PLATE, BAFFLE

BAFFLE, BREATHER
BAFFLE, BREATHER
DIAPHRAGM ASSY
PLATE, CENTER
COVER, DIAPHRAGM
DIAPHRAGM

SPRING, DIAPHRAGM
GASKET, BONNET
COVER, BONNET
GASKET, BONNET COVER
SCREW, M5X10
SCREW, M5X10
SCREW 5X16

O-RING 1A P-32.0

Mag g & = UI(CYLINDER HEAD & BONNET)

RGO 700 |

A: RGO700

=g 74 H| 1
A | (SPEQ) (REMARK)
3

6

6

1

2

1

3

3

6

6

12

3

3

1

1

3

2

6

6

6 M8
2

1 MS5X16
3 MB8X40
1

1

1

1

2

1

1

1

1

1

1

1

1

4 MSX10
4 MS5X10
2 | 5X16
1 P32

A8
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42T §15 8 2A(CYLINDER HEAD & BONNET)

REPAIR PART

A9



RGO 700 |

A004 A2 8| E & 24I(CYLINDER HEAD & BONNET)
A: RGO700
SEWS E 3 z o +3[ 74 B 2
(NO)|  (PART NO) (PART NAME) (PART NAME) A | (SPEC) (REMARK)
T 51 | 26106-060202 =E , M6X20 "~ BOLT M 6X 20 PLATED 3 | M6X20 |
52 | 26106-060752 EE , M6X75 BOLT M 6X 75 PLATED 6  MBXTS
53 | 119125-77800 229 =31 PLUG, GLOW 3
54 | 119125-77820 S22 Za{7 HuE CONNECTOR, GLOW PLUG 1
55 | 119515-11800 #i& 7jo|c GUIDE, VALVE 6

Al0
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All



RGO 700 |

A005 O L| = E (EXHAUST MANIFOLD)
_ A: RGO700

=4 REHs 3 249 *2 74 Hl 2
(NO)|  (PART NO) (PART NAME) (PART NAME) A | (sPEC) (REMARK)

1 | 119718-13100 |H{7| OjLIEC MANIFOLD, EXHAUST 1

2 | 119717-13110 OjL|ZC 7pA3 GASKET, MANIFOLD 1

3 | 119717-13600 AE{C =E M8X50 STUD, M8X50 2 MB8X50

4 | 119802-13620 2E M8X50 BOLT, M8X50 4 MB8X50

5 | 119131-18320 AEC 2E M8X22 STUD, M8X22 4 M8X22

6 | 26306-080002 L{E , M8 NUT, M8 2 M8

7 | 119515-13200 A& 7}Az GASKET, SILENCER 1

Al2



| GtE2|AE

fle)
o
o
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742% & 757|0{(CAMSHAFT & DRIVING GEAR) |

REPAIR PART

Al3



RGO 700 |

A= & 57| 0{(CAMSHAFT & DRIVING GEAR)

29
(PART NAME)

A006

FEHS =93

(PART NO) (PART NAME)
119620-14200 | Ef T -
119515-14400 ZA|RE
119025-14580 42 ASSY
119620-02450 AB{AE H|O{E
26106-060122 EHE M6X12
119025-25100 OtO|& CMP 7|0
129150-25301 HI £2E
119125-25930 Gi2HI 7|0f
119125-25910 O}O|S 7|0f EA|

TAPPET

ROD, PUSH
CAMSHAFT ASSY
BEARING, THRUST
BOLT M 6X 12 PLATED
GEAR, IDLE CMP
BOLT, PUMP
GEAR,FUEL PUMP
BUSH,IDLE GEAR

A: RGO700
T3 w4 H| 1

A (SPEC) (REMARK)
6

6

1

1

2 MbEX12

1

4

1

1

Al4
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Al5



RGO 700 |

AW 3= & D]AE(CRANKSHAFT & PISTON)

Ttz
(PART NO)
119025-21700
129100-01580
119125-21200
22512-040120
119125-21660
119621-21681
119717-21940
22512-050120
24341-000340
121111-21501
119128-21591
119865-21600
24107-062054
26106-080222
119517-22090
119517-22500
119515-22300
22252-000220
119515-23000
119717-23200
119515-23601
119717-23910
119515-23611
119025-22900
119609-22950

=98

HEiJAIZE V-E2|
X 2E

QtM | 12

7|, 5X12

Q2(S34)

E2jo|g 2E
Z2}0|& ASSY

d 719

4o g

om -
HU  HU

In

N
>
(¥al
LA
-

|
|m

|> o JL J5i N
om

rm
rH rH

w E

1

H

2 2s2zL

LA TLLLI LU 1
pe
LN
[Fa ]
-q:

T
| >
rfm LW
&

o
T
jm

(PART NAME)

g9
(PART NAME)

CRANKSHAFT ASSY
PARALLEL PIN, M8X16
GEAR, CRANKSHAFT
KEY, 4X12

V-PULLEY, CRANKSHAFT
BOLT M12X1.25FLANGE
WASHER, 12

KEY, 5X12

O-RING 1A S-340
BOLT, FLYWHEEL
FLYWHEEL ASSY

GEAR, RING

BALL BEARING

BOLT M 8X 22 PLATED
PISTON ASSY

RING SET, PISTON

PIN, PISTON

CIRCLIP 22

ROD ASSY, CONNECTING
BOLT, CONNECTING ROD
METAL ASSY,CRANK PIN
METAL, PISTON PIN
METAL, CRANK PIN .25
PISTON ASSY

RING SET 0.5=0.25

A: RGO700

4 Hl 1
(SPEC) (REMARK)

S VS U R 'V T U T« S 7S B o ST FF T 'S T 'S B 'S S =R T ¥ B L i e e e e o | =2

4xX12

12
5X12
534

M8X22

Al6
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FEH=

(PART NO)

119125-32000
26106-060142
119025-34800
119125-34900
119125-34810
129100-35140
119209-35030
119025-35080
26106-060102
119125-39200
119125-39220
26106-060102
114250-39450
119305-35151

Ed Ed

(PART NAME) (PART NAME)
Qo HI ASSY PUMP ASSY, LUB.OIL
2e , M6X14 BOLT M 6X 14 PLATED
Y A O|X] DIPSTICK, LUB.OIL
MH|A 28 O-RING,SERVICE
YA O|X| 7to|= GUIDE, DIPSTICK
AFE STUD
foX=l O-RING
©9 mHo|& ASSY PIPE ASSY, LUB.OIL
2E M6X10 BOLT 6X 10 PLATED
54 14 COVER
PK PK
2E M6X10 BOLT 6X 10 PLATED
U ALK SWITCH, OIL PRESSURE
QT E ASSY FILTER ASSY, LUB.OIL

Q2 A|AERI(OIL SYSTEM)

RGO 700 |

A: RGO_?_’GO_
=g 4 H 2
A | (SPEC) (REMARK)
: —
3 | Méx14
1
2
1
1
1
1
2 | M6X10
1
1
2 M6X10
1
1

Al8



Al9



RGO 700 |

LHZF A|AEI(COOLING WATER SYSTEM)

- A: RGO700

=t HEWHD £d9 g4 =g 74 H 1
(NO) (PART NO) (PART NAME) (PART NAME) A | (SPEC) (REMARK)

1 119025-42000 HI ASSY PUMP ASSY, WATER 1 — -

3 119025-42020 HI 7{H) COVER,WATER PUMP 1

4 119025-42030 HI WATER PUMP 1

8 119685-42281 Q2 O-RING 1

10 | 26577-060122 | L}A}F M6X12 SCREW, M6X12 5 | M6X12

12 | 119515-42020 WI J}A GASKET, WATER PUMP 1

13 | 23414-080000 2}QE A3 GASKET 8, ROUND 1

14 | 26106-080122 E=E M8X12 BOLT M 8X 12 PLATED 1 M8X12

15 | 26106-080452 =2E M8X45 BOLT M 8X 45 PLATED 3 M8X45

16 | 119717-42350 HZ V-Z3| V-PULLEY, WATER PUMP 1

17 | 171001-42290 V-9E V-BELT 1

18 | 119258-44740 'HZ} TH FAN, COOLING 1

19 | 119256-44760 T A O|A] SPACER, FAN 1

20 | 26106-060602 =E M6X60 BOLT M 6X 60 PLATED 4 | M6X60

21 | 129350-49530 A{D{AEH 4u COVER, THERMOSTAT 1

22 | 119717-49800  A{D{AEd THERMOSTAT 1

23 | 26106-080202 =E M8X20 BOLT M 8X 20 PLATED 2 | M8X20

24 | 171056-49120 caol Z81 PLUG, DRAIN 1

25 | 121450-42450 Z2{1 M16 PLUG M16 1 M16

26 | 121250-44901 MOy A9X| SWITCH, THERMO 1

27 | 124465-44950 7pA 3 GASKET, 16 1

28 | 124465-44950 7pA 3 GASKET, 16 1

R

A20



QB = (FUEL INJECTION PUMP)

A2l



A010
=t FEHS g% &9
(NO) (PART NO) (PART NAME) (PART NAME)
1 719025-51310 FYEHIZ ASSY INJECTION PUMP ASSY
5 129155-51020 IOEHIZ AEC STUD, FEED PUMP
6 119125-51030 #= CAMSHAFT
7 119125-51060 2| E|O|L RETAINER
8 122710-51090 7| KEY, WOODRUFF
9 119125-51100 23X ASSY PLUNGER ASSY
12 129155-51140 H|FF A T PIN, BARREL LOCKING
13 119717-51150 ZahXx| FLANGE
14 158600-51170 A Z 2 2|E 0| RETAINER, SPRING
15 119717-51190 ZE3ix AxmZZ SPRING, PLUNGER
16 119125-51241  E{T FO TAPPET
17 119125-51250 EfI 7to|= FO TAPPET GUIDE
18 129155-51280 O#& O-RING, S6
19 119125-51300 HjZ&E4E ASSY VALVE ASSY, DELIVERY
22 128990-51330 Hij&AIZZ SPRING, DELIVERY
23 124550-51350 | HY&7tA 3 GASKET, DELIVERY
24 118400-51370 &t LOCKING
25 129155-51400 |C|E3 g DEFLECTOR
26 158600-51410 |C|E™E S PLUG, DEFLECTOR
27 119717-51420 0% O-RING
28 158600-51420 |C|EZE Z41 PLUG, DEFLECTOR
29 158600-51442 |Hij&HE ASSY VALVE ASSY, DELIVERY
35 119125-51480 |1 % Zta} COLLAR. FIC FIX
36 119125-51490 11X 2E BOLT, FIXATION
37 119717-51500 =7 =K RACK, CONTROL
38 129155-51521 2 E4| BUSH, RACK
39 129155-51530 A I 2 AL{O|A SPACER, SPRING
40 129155-51540 Az42 CIRCLIP
41 129155-51550 =X B m|L|¢ PINION, CONTROL B
42 129100-51560 I|L|¢ PINION
43 119717-51570 A= 2 2|E0|Y RETAINER, SPRING
44 129100-51570  I|L|Q L}A} SCREW, PINION
45 158600-51570 Z2{1 PLUG
46 129155-51580 O& O-RING
47 129155-51591 2 Am 2l SPRING, RACK
48 129155-51600 '|X=H A ME SHIM SET, ADJUSTING
67 119125-51700 HI= 8} 74 COVER, PUMP BOTTOM
68 119717-51711 (8} 744 7}A 3 GASKET, LOWER COVER
69 119717-51750 2#H| AlO|E #HH COVER, BODY SIDE
70 119717-51761 A}O|E HH Z}AZ GASKET, SIDE COVER

T S T 7 % N T T S S S R 'S S 7 ¥ I ¥ ¥ N SO Sy S Ry S S T S S S T ™ N = =T =R U R R Y T U R e Y R S R S T S T e U I U S A I | =

RGO 700 |

01 £ 72 Q1% I (FUEL INJECTION PUMP)

A: RGO700
37 bl 1
(SPEQ) (REMARK)
S6

A22



. ¢l2FQIEI(FUEL INJECTION PUMP)

(=
—
o
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RGO 700 |

A010 % -] r.'_—_".'E(FUEL INJECTION PUMP)
] A: RGO700
= REHS 23 =3 &g 4 H| 11
(NO)|  (PART NO) (PART NAME) (PART NAME) A | (SPEQ) (REMARK)
71 | 158600-51790 2 AET STOOPER, RACK 1

72 | 22190-160002  9Ad WASHER, 16 1 16

73 | 22217-120000 |AZ2IQtA SPRING WASHER 12 1 12

74 | 22351-050010 AIam SPRING PIN 5X10 2 5X10

75 | 24101-060034 =Hj0{2l BALL BEARING 1

76 | 24101-063034 =Hj0j2 BALL BEARING 1

77 | 24316-000150 O O-RING 4D P15 3 P15

78 | 26022-050122 LiA} SCREW M 5X 12 8 | MSX12

79 | 26022-060162 | LtA} SCREW M 6X 16 4 M6X16

80 | 26106-050102 =g BOLT M 5X 10 PLATED 3 MS5X10

81 | 26716-120002 UE NUT 12 1 | M12

82 | 119717-51860 U E NUT,M6 2 | M6X16

85 | 119125-52000 ™IS HI ASSY PUMP ASSY, FUEL FEED 1

86 | 129155-52051 JtAZ GASKET 1

A24
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7{t{ L (GOVERNOR)

AO11
= BEYS 89
_(NO) | (PART NO) (PART NAME)
2 | 119717-61050 | HO|A ZpAZ

3 | 119717-61070 #HE{ 7tAZ

4 | 119125-61100 7H{L{ #O]A ASSY
6 | 119125-61110 &3 CMP

7 | 119125-61120 23 ot3 93

8 | 119125-61130 23 0t3 98

9 | 119125-61140 2/3 013 88

10 | 119125-61150 23 Ot3 00

11 | 119125-61160 23 O}3 03

12 | 129209-61370 {E M6

13 | 119125-61390 W ALZE

14 | 119125-61401 =X AFZE ASSY
20 | 119125-61430 £A|

21 | 119527-61440 XX 2ju

22 | 129155-61450 2|0jE| BE

23 | 129156-61460 Al

24 | 129155-61480 |ATH|O|A ASSY
30 | 119125-61501 |HE{l4 [t ASSY
31 | 174307-51700 = A ME

49 | 129486-61540 ALY HE

53 | 129100-61650 1@ XM AmZ
58 | 129155-61830 02

59 | 22272-000030 £ &2

60 | 26366-080002 HE M8

61 | 27260-120000 HOf =31 12
62 | 119125-61201 $JO|E ASSY

66 | 129008-61301 A4 YO|E HE
67 | 129155-61341 Z2|E

68 | 129155-61460 00| =E

69 | 158552-61900 O

70 | 129209-61920 LE

71 129209-61930 | HE

72 | 129209-61970 |Z0|E

73 | 22190-100002 |9tA

74 | 22190-120002 AIQFA

75 | 22372-040000 |AHE

76 | 23414-120016 7pAZ 12

77 | 23887-100002 Z2{1 10

78 | 26106-060102 |=E M6X10

79 | 26106-060142 EE M6X14

RGO 700 |

A: RGO700

g9
(PART NAME)

1
op

4
(SPEC)

H|

GASKET, CASE

GASKET, COVER

CASE ASSY, GOVERNOR
LINK CMP
LINK,CLASIFIEDMARK93
LINK,CLASIFIEDMARK98
LINK,CLASIFIEDMARKS88
LINK,CLASIFIEDMARKOO
LINK,CLASIFIEDMARKO3
NUT M6

SHAFT, LEVER

SHAFT ASSY, CONTROL
BUSH

LEVER, CONTROL

BOLT, LIMITER

SHIM, T=0.6

SPACER ASSY

LEVER ASSY, GOVERNOR

SHIM SET, ADJUSTING

SPRING, SET

SPRING, FUEL CONTROL
O-RING, $S10

CIRCLIP E- 3

NUT M 8

PLUG 12,BORE
WEIGHT ASSY

NUT, GOVERNOR WEIGHT
SLEEVE(L=25.5

BOLT, IDLE

O-RING

NUT

CAP NUT

PLATE

WASHER, 10

SEAL WASHER 12
SNAP PIN 4

GASKET 12

PLUG 10

BOLT 6X 10 PLATED
BOLT M 6X 14 PLATED

[ T N S R N T T S S e I S T = T T S B e e S e R e R N = e = = = = T S S S SSURE SR S S U S | Ry =

T=06

S10
E=2
M8

L=25.5

M10
M12

M6X10
Mb6X14

(REMARK)
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AO11 . 7{H{L{(GOVERNOR)
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RGO 700 |

A011 HH L (GOVERNOR)
A: RGO700

=t FSHs g3 =3 =2 4 Hl 1
(NO) (PART NO) (PART NAME) (PART NAME) A (SPEC) (REMARK)
80 26106-060202 =E M6X20 BOLT M 6X 20 PLATED 4 M6X20

81 26106-060452 =E M6X45 BOLT M 6X 45 PLATED 3 M6X45

82 26756-060002 EHE M6 LOCK NUT 6 1 Mo

83 119761-61060 HH{L{ #HO|A FHH COVER, GOVERNOR CASE 1

84 119734-61080 2}0|0f x| %] SUPPORT, WIRE 1

85 119125-61450 ©& 2|0|E{ ASSY LIMITER ASSY, FUEL 1

93 119515-61560 W= ASSY ANGLEICH ASSY 1

126 119415-61700 AHHL{ AIZEl SPRING, GOVERNOR 1

127 119653-77950 HX| &¢0|EHiE SOLENQID, STOP 1

128 26106-060102 =E M6X10 BOLT 6X 10 PLATED 2 M6X10

A28
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A
e

(NO)

A012

FEH=
(PART NO)

w o n N B

719125-53100
119125-53001
119125-53080
119125-53100
119125-53120
119125-53130
119125-53140
114250-53400
129150-59120
129150-59131
119025-59810
119025-59820
119025-59830
129210-59140
124766-59050
105230-59510
119515-59540
119125-59560
129901-59560
119125-59570
124066-59100
119000-59550
119840-59570
119620-59700
22190-120002

RGO 700 |

oiZ Q| i = (FUEL INJECTION VALVE)

g3

(PART NAME)

g& QINE
=Z CMP
LEHE
=& B ASSY

o
LEAZY
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K
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3
|
Im ox O
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e
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[
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0
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nx H

=

A: RGO700

g9

(PART NAME)
INJECTOR, FUEL
NOZZLE CMP
NUT, NOZZLE
HOLDER ASSY, NOZZLE
SPRING, NOZZLE
SEAT,SPRING
SPACER, VALVE STOP
SHIM SET
RETAINER, PIPE
BOLT M4X14,HEX SCKT
PIPE, FUEL INJECTION
PIPE, FUEL INJECTION
PIPE, FUEL INJECTION
PIPE ASSY, FUEL OIL
CLAMP 12
PIPE, FUEL
PIPE ASSY, RETURN
BOLT,PIPE JOINT
GASKET, RETURN
PIPE, FUEL RETURN
CLIP, HOSE
PIPE, FUEL RETURN
JOINT
NUT, NOZZLE RETURN
SEAL WASHER 12

™4
(SPEC)

H| 1

(REMARK)

B W = R R W = R R R W W W owow o wlle

M4X14

M12
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RGO 700 |

A013 22} QI(FUEL LINE)
___ _ A: RGO700
&=t HEHS g4 g9 +| 74 H

_(NO) (PART NO) (PART NAME) (PART NAME) A | (SPEC) (REMARK)
B RAO0019058A |GIZTE{X % STRAINER ASSY, FUEL 1

2 RAOOD19057A TE| =ats BRACKET, FILTER I

3 RAO0019056A G2 TE FILTER , FUEL 1

11 | NAO0D001607A TE{ Ha}3 BRACKET, FILTER 1

12 26013-080302 QIMZEZIQU=EE SCREWW CAPTIVE WASHER CAP. 2 M8X30(S)

13 | 26106-080162 EE(S) BOLT M 8X 16 PLATED 2 |M8X16(SP)

14 | 103854-39140 XQIE HO|Z 2E BOLT, PIPE JOINT 1

15 | 101304-59020 mO|= XQIE JOINT, PIPE 12 1

16 | 129210-59140 Ol QY HO|Z ASSY PIPE ASSY, FUEL OIL 1

17 | 124766-59050 2= CLAMP 12 2

18 | 129210-59170 Q= mo|= PIPE, FUEL 1

19 | 129210-59230 ¢= @ HO|Z ASSY PIPE ASSY, FUEL OIL 1

20 | 124766-59050 SIAZ CLAMP 12 2

21 | 129210-59050 ¢i2 @Y mo|mZ PIPE, FUEL OIL 1

22 | 22190-120002 AlQIA SEAL WASHER 12 2

23 | 114110-07760 Q& @< 2} LABEL, FUEL OIL |

24 | 129335-55700 E27| ASSY SEPARATOR ASSY,WATER 1

25 | 104200-55321 E{|O|@ W& VALVE, TAPER 1

26 | 104200-55330 Azm2 SPRING 1

27 | 104200-55341 33 3= HANDLE, COCK 1

28 | 124064-55510 AE0|lH HH COVER, STRAINER 1

29 | 102103-55520 @O O-RING 1

30 | 110250-55610 2|E|0|L RING, RETAINING 1

31 | 121257-55720 A32 AmE SPRING, SCREEN 1

32 | 121257-55731 EgE FLOAT 1

34 | 101720-55750 =21 PLUG 6 ;

35 | 104200-55750 LA} M4 SCREW, M4 1 M4

36 | 171081-55910 A32l SCREEN 1

37 | 23418-060000 L}U26 FpAZ GASKET 6, NYLON 2

38 | 24311-240100 O P-10A O-RING 1A P-10A 1 P-10A

A32
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RGO 700 |

A014 Al =SB E{(STARTING MOTOR)
A: RGO700
= S2EH= &3 & 3 =2 3 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) A (SPEC) (REMARK)
=; 119125-77010 |AE}E{ ASSY STARTER ASSY, 1.2KW 1 1.2KW —
2 129698-77110 ZE 3 Y ASSY COIL ASSY, FIELD 1
3 129698-77120 B2{A| G ASSY HOLDER ASSY, BRUSH 1
4 129698-77130 H2{A|(-) BRUSH (-) 2
5 129698-77140 EHA|(+)IME BRUSH(+) SET 1
6 129698-77150 BHZ{A| AZE SPRING, BRUSH 4
7 129698-77161 |2|O{7{H{ ASSY COVER ASSY, REAR 1
8 119125-77170 ?|¢ GEAR 3
9 129698-77180 BEZ}3 BRACKET 1
10 129698-77190 HeatA BRACKET 1
11 119125-77200 (7|0 ClE{d INTERNAL GEAR 1
12 119125-77210 |22}3 BRACKET 1
13 119125-77230 [AFEE(OL|) SHAFT(PINION) 1
14 129698-77250 QIM ME WASHER SET 1
15 119125-77270 F|ZE gj|H] LEVER, SHIFT 1
16 119125-77280 CGAE 7{H{ ASSY COVER ASSY, DUST 1
17 119125-77520 7|{ o7& ASSY HOUSING ASSY, GEARS 1
18 119125-77660 I|L|S ASSY PINION ASSY 1
19 119125-77710 OFOFHOf ASSY ARMATURE ASSY 1;
20 119125-77760 OFU|E A2 X| ASSY MAGNETIC SWITCH ASSY 1
21 124195-77770 =E THROUGH BOLT 2
22 26106-100252 =E BOLT M10X 25 PLATED 2 M10X25

e e
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| HUO|E|(GENERATOR)
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LOQSE PARTS
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P
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(NO)

17
18
19
20
21
22
23
24
25
26
29

e —

RGO 700 |

| 20| E{ (GENERATOR)

A: RGO700

FaHs Sl 593 | 4 H 1
(PART NO) (PART NAME) (PART NAME) A (SPEC) (REMARK)

119128-77200 H|L42{O|E{ ASSY GENERATOR ASSY 1

119128-77220 H|L42§|0|E{ ASSY GENERATOR ASSY 1

119128-77370 #HH COVER 1

119128-77380 ZE BOLT 4

119128-77390 | 7{H COVER 1

26106-100402 =E M10X40 BOLT M10X 40 PLATED 1  MI10X40

119125-77320 [Z=E7| ADJUSTER 1

124732-77340 AL O] M SPACER 1

129972-77341 |EE BOLT 1

26106-080202 |&E M8X20 BOLT M 8X 20 PLATED 1 M8X20

119643-66900 CiO|RE DIODE 1

119650-77910  Eg{|0| ASSY RELAY ASSY 1

129211-77920 E}O| TIMER 1

A36
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RGO 700 |

F}AZ M E(GASKET SET)

FEH=s
(PART NO)
119025-92600
119025-01331
119125-01790
119515-11310
119515-11330
119717-11340
129901-11450
119600-11460
119717-13110
119515-13200
129900-32040
119125-34900
119209-35030
119125-39220
119515-42020
119025-42030
119209-42320
124465-44950
119125-51800
129901-59560
22190-120002
22190-160002
23414-080000
24311-000180
129400-92410
977770-1207F

ME rrorfr mE

0 pgo = my M T - ST omE rm |>
>

&9

(PART NAME)

g9
(PART NAME)

b=

inl
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>
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PK(WATER PUMP)

2o C8 JpAF
02 P-18
LB

2| E 2t

GASKET KIT

GASKET, CYL.HEAD
GASKET, FOP BOLT
GASKET, BONNET
GASKET, BONNET COVER
SEAL, VALVE STEM
PROTECTOR, NOZZLE
GASKET, NOZZLE
GASKET, MANIFOLD
GASKET, SILENCER
O-RING, P14
O-RING,SERVICE
O-RING

PK(LO-T)

GASKET, WATER PUMP
PK(WATER PUMP)
O-RING P21

GASKET, 16

GASKET, PUMP
GASKET, RETURN
SEAL WASHER 12
WASHER, 16

GASKET 8, ROUND
O-RING 1A P-18.0
FLEX HORN
GASKET.LIQUID

A: RGO700
=g T4 H| 1

A | (SPEQ) (REMARK)
1

1

1

1

1

6

3

6

1

1

1 P14

1

1

1

1

1

1 P21

1

1

3

5 MI12

1 M6

1

2 P18

1

1
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| HEZ|AE

B101 ofl Xl = 8| 2| (FRAME ENGINE)

Bl




FEHZ

(PART NO)

NAOOOOOO83A
NAOOOOOO85A
V2173610020
NAOOOOQOO87A
V3802600120
22157-120000
V2183610020

RGO 700 |

oll Xl == 3| 2! (FRAME ENGINE)

A: RGO700

g3 =9 =% 7194
(PART NAME) (PART NAME) A | (SPEQ)
A ZIH| O] A~ COMP(Z) BASE COMP , RR/ENGINE 1
%l 18] 0] & COMP() BASE COMP , FR/ENGINE 1
AMEEFLUEE BOLT , HEX/S 8 | M10X20(S)
Or28 10T RUBBER , MOUNTING 4
SZLAZAMIHE NUT, HEX/FLANGE 8 M12
o Ot A WASHER, PLAIN 4 M12
SIMEE8ZLUEE BOLT, HEX/SP 1  MI10X20(SP)

H 2

(REMARK)

26013-100202

26366-120002

26014-100202

B2



| GtER|AE

a}c|of| 0] E(RADIATOR)

B102

14

B3



B102

=3 2EYHS =93
(NO) (PART NO) __(PART NAME)
1 11111042000 |2+C|0f 0|
2 11101042390 | AZEX|(314)
3 NAOOOOO131A #2tRE
4 13156300011 ZE Q142|0|H
5 V2333606030 QINZEUSUEE
6 NAO00001358 &A , =3¢l
7 22487-080160 SEII
8 23080-013000 SAZum
9 1452621030 | FMDL.2tCI0f0IH
10 NAOOOOO134A A, HEZSR
11 NAOOOOQO132A 2C|0f|0|Ef B A(Cl2H)
12 NAOOOO0129B 2}C|0f|0O|E{ & A(OL2El)
13 23000-041000 BAZg
14 NAOOOO0130B A ST COMP
15 V2183608020 QIMEZKZLUEE
16 NAOOOO1600A A, #2t2C

RGO 700 |

c}C| 0f| O] .El-(RADIATOR)
A: RGO?[E}__
R =g 4 H 1
(PART NAME) A | (SPEQ) (REMARK)
RADIATOR COMP 1 TAO0052070A
SPONGE , 314 . NA00O00127A
SHROUD 1
INSULATOR , HOOD 1 NA00000133A
BOLT , HEX/SPL 6 | M6X30SPL)  26015-060302
HOSE , DRAIN 1
PIN, FLAT HEAD 1 | D8X16
CLIP, V BAND 4 D13
CUSHION, RUBBER 2 RA00017851A
HOSE , OVERFLOW 1
HOSE , INLET/RADIATOR 1
HOSE , OUTLET/RADIATOR 1
CLAMP, HOSE 4 D41
CLAMP COMP , HOSE 1
BOLT, HEX/SP 2 MBX20(P)  26014-080202
SEAL , SHROUD 1

B4
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RGO 700 |

B103 0f|0{ 3 2| L (AIR CLEANER)
A: RGO700
= REHS g9 =9 | 74 Hl 1
(NO) | (PART NO) (PART NAME) (PART NAME) A | (SPEC) (REMARK)
1 [ 11201032000 oo 22|0f =3 ~ AR CLEANER ASSY 1 | TAO0052060A
1-1 | RA00009222A |0fj0j32|ld = FILTER, AIR CLEANER 1
2 | NAOOOOO108A  E2}2(0fo{32|4) BRACKET , AIRCLEANER 1
3 | V2183606016 QIMEZSUEE BOLT, HEX/SP 2 M6XI6(SP)  26014-060162
4 | RA00000709B |0j0j32|l{ DELHE XS  BAND COMP, AIRCLEANER/FIX 1
s | 23010-060000 ZAHIC HOSEBAND 3 | D60
6 | NAOOOOOIO9A 0022|145 A(Ol) HOSE , INLET/AIRCLEANER 1
7 | NAOD000112A 0joi22|HBA(O}S) HOSE , OUTLET/AIR CLEANER | 1
8 11101032400 |AEX|, 0f0{22|L4 SPONGE , AIRCLEANER 2 NA00001437A

B6
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RGO 700 |

. B104 « = #EHPU|LLEY)
A: RGO700
= REH= 93 3 Hl 1
(NO) (PART NO) (PART NAME) (PART NAME) (REMARK)
: NAOOOOO091A |IZXIZ2|(V2B) PULLEY , ENGINE/V2B 1
2 V2173608025 QIMZZSZEE BOLT , HEX/S 5 | M8X25(S) 26013-080252
3 NAOOO00123A  Ell M 0| A BASE , TENSION 1
4 V2173608085 QIMZEZSZEE BOLT , HEX/S 2 MB8X85(S) 26013-080852
5 V2013600040 SZEE BOLT , HEX 1 M10X40 26116-100402
6 V3043600100 |ZHE NUT , HEX/2 1 M10 26716-100002
7 NAOOOOOQ95A | ElM2t COMP ARM COMP , TENSION £ |
8 NA00000102C &Mt nAm PIN , ARM TENSION 1
9 NAOOOO1764A | QFAR(20.4X40X2.3) WASHER(20X40X%2.3) 3 | 20X40X2.3
10 NA0O0001763A | €|0|E QFAL20) WAVE WASHER (20) 1
11 V7441203007 YA OIL-SEAL(TC) 2 | TC203007 24421-203007
12 24550-020100 S2}0|EA| DRY BUSH 2 | D20X10
13 V3043600140 SZHE NUT , HEX/2 1 M14 26716-140002
14 V7601500000 |12|ALE(A-M6F) NIPPLE, GREASE/A-MG6F 1 A-MBFXPLO.  NAQOOQO1758A
15 NAOOOOO100A (HIMZEZ| PULLEY , TENSION 1 |
16 V7441203507 QYA OIL-SEAL(TC) 1 TC203507 24421-203507
17 V6001506203 ZeE £hjod BEARING , BALL 2 | 6203DD 24104-062034
18 V7041400170 |Z8CHAUIAS C-RING , SHAFT 1 D17(x8)  22242-000170
19 V7051400400 PFYHECHAUHZUAZ C-RING , HOLE 1 | D4O(THE)  22252-000400
20 V7441174008 |2 YA OIL-SEAL(TC) 1 TC174008  24421-174008
21 NAO0O0O00101A |EllMAE|O| COMP STAY COMP , TENSION 1
22 V2183608025 SIMzTULZIEE BOLT, HEX/SP 2 M8X25(SP)  26014-080252
23 NAOO000148A [EIM 2C ROD , TENSION 1
24 V3802600080 SZEMX|HE NUT, HEX/FLANGE 2 M8 26366-080002
26 NAO0000107A | A Il (HE 145) SPRING , HE145 1
27 36837200020 Vi E(LB45) BELT, V 2 NAOO0O00125A

B8
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FEHS
(PART NO)

LDN"--IU\LHLLAJMI—-‘%

S T T I I R R R N =
O W oo =] O own A W N O

e e,

NA000008848B

V2183608020
RAO0003533B
RAOOO03534A
RAOOOO5174A
23080-013000
23061-100470
11101112300
V3802600050
16999052300
1452621030
129335-55701
V4111600080
V2173608070
NAOOOOO893A
23000-016000
NAO00008928B
NAO00C08948
NAO00000895B
NAO0000883B

RGO 700 |

A: RGO&
EdY g9 =g 4 H| 1
(PART NAME) (PART NAME) A | (SPEC) (REMARK)

EECERL TANK COMP , FUEL 1
Mz 2SL=E BOLT, HEX/SP 3 M8X20(SP)  26014-080202
olguho] HA| PAN, FUEL HOLDER 1
o 2 0f DpY STRAINER, FUEL 1
AZEd3 7 CAP, FUEL TANK 1
sASUD CLIP, V BAND 1 D13
AsH| LS A HOSE 1
of 2 #| 0| X| ASSY GAUGE ASSY, FUEL 1 NAOOO00887A
S EHX|HE NUT, HEX/FLANGE 5 M5 26367-050002
ol 8 I TASSY PUMP ASSY , FUEL 1 NAOO0O00891A
278 3| 0f 0| E CUSHION, RUBBER/RADIATOR | 2 RA00017851A
2577y SEPARATOR ASSY, WATER 1 RA00009361A
T Ot A WASHER, PLAIN 1 M8 22117-080000
IMEEGLAEE BOLT , HEX/S 1 M8X70(S)  26013-080702
A, 84E27)/H2 HOSE , SEPERATOR-PUMP 1
sA3YY CLAMP, HOSE 9 D16
SA, H3/9887|7 HOSE , TANK-SEPERATOR 1
A, HI/OZI HOSE , PUMP-ENGINE 1
s, 2lE HOSE , RETURN 1

1

TANK SUB , FUEL

B10
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B106

&=t FEHS £ 9
(NO) (PART NO) (PART NAME)

1 NAO0000384B 4 27| COMP

2 20111120050 | Ag7|7}A3)

3 V3802600080 SZUAEH:X|HE

4 NAOOOO1630A HY7|Z SUB

5 NAOOO00376A Hj7|2 COMP

6 NAOO001631A EHHA|E A

7 NAOOO01632A CHA|E B

8 11951513200 A87|7pA3

9 NAOD000396A AS7| #HH

10 | 22157-080000 'HQtA

RGO 700 |

g9

(PART NAME)
MUFFLER COMP
GASKET , MUFFLER
NUT, HEX/FLANGE
PIPE ASSY, EXHAUST
PIPE COMP, EXHAUST
SHEET A, INSULATOR
SHEET B, INSULATOR
GASKET , MUFFLER
COVER , MUFFLER

§7|(MUFFLER)
A: RGO700
=
(REMARK)
1
1 NA0O000385A
10 M8 26366-080002
1
1
1
1
1 NA00000474A
1
2 Ms

WASHER, PLAIN

B12
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(MISSION CASE)
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RGO 700 |

0| #[0| A (MISSION CASE)

A: RGO700

=t F8Hz 23 g3 = 74 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A | (SPEC) (REMARK)

1 NAOOOOO300B O|M#H 0|~ , 2 CASE , RH/TM/CHANGE 1

2 NA000001858  O|M#|O]A , CASE , LH/TM/CHANGE 1

3 NAQO000211A O|EOE METAL , MID il

4 V2183608035 QIMZZSUEE BOLT, HEX/SP 3 MB8X35(SP) 26014-080352

5 V5201008020 |m&Hm| PIN , PARALLEL/A 4 | D8X20 22312-080200

6 V2183608040 QIMEZUSZLEE BOLT, HEX/SP 15 | M8X40(SP) 26014-080402

7 RA00016073A CE3Q =QIE DRAIN JOINT(60) 1

9 V7201024018 |2&5820% O-RING , P 2 P18 24311-000180
10 RA00006465B | @ YA O|X| 6D GAUGE, OIL 1

11 WA00000304  O{S4E{(PF1/4) ADAPTER(PF1/4) 1

12 RR17040000A |CE¥Q1Z2{1(0ta4E%)  PLUG, DRAIN 1 M12X16

13 23414-120000 OjZ COPPER PACKING 1 M12

14 NA0O0000326A | X|X|Z2|0|E PLATE , SUPPORT 1

15 V2183608020 QtMZESZi=EE BOLT, HEX/SP 2 | M8X20(SP) 26014-080202
21 RN24110000A  HZLLA} SCREW, CONNECTING 1

18 RN24010000A 2 UIE FILTER, OIL |

19 NAOOO00298A | E AN SENSOR , HOLE 1

20 V2205406012 SZ1HE|IEE HEXAGON SOCKET HEAD CAP SCREW 1 | M6X12 26450-060122
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RGO 700 |

~ 912{ Z(SHAFT INPUT)

202

=t FEHS 293 &9

(NO) (PART NO) (PART NAME)

m1 NAOOOO0205A [QIFEAIZE SHAFT , INPUT

2 NAOOC0D00208A | 7]|0{(13-21) GEAR , 13-21
3 NAOOOO0209A | 7|0{(18) GEAR , 18
4 V6001106303 [H2E8 =HO{E BEARING , BALL
5 V6001106204 |Zes EH0j BEARING , BALL
6 RN37080000B 22{%| &2/ SLEEVE, CLUTCH
7 RN37150000A |22{X| AxZ& SPRING,CLUTCH
8 RN37090000C 24X = SHAFT, CLUTCH
9 RN37180000A 2}0|L4 25x31x1 LINER 25X31X1
10 V6802000008 2t BALL, STEEL
11 NAOOOO0206A |QIES2{X| CLUTCH , INPUT
12 V7041400250 E=2CHAUYEAS C-RING , SHAFT
13 V6544151913 [L|SH| O BEARING, NEEDLE
14 NAOOOOQ203A | E=HX| FLANGE
15 V2173606020 QIMZESZLEE BOLT , HEX/S
16 V6001106005 ZeZE 24|02 BEARING , BALL

C4

25X31X01
1/4"

D25(%8)
151913

M6EX20(S)
6005

A: RGO700

H| 2

24101-063034
24101-062044

24150-080001

22242-000250
24161-151913

26013-060202
24101-060054
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(NO)

W oo ~ oo B oW M

RGO 700 |

C203 B 27| 0| (CHANGE GEAR)
HEEHS g9 & 3
(PART NO) (PART NAME) (PART NAME)

NAOOO00222A &= SHAFT , CHANGE
V6001106305 UL2= 4|0 BEARING , BALL
NAOOO00224A 7] 0{(25) GEAR, 25
V7041400250 HLCHAYIZAS C-RING , SHAFT
NAO0000223A | 7|0{(26-34) GEAR , 26-34
RN37160000A 2+0|L4 20x27x1 LINER 20X27X1
24550-020200 (E2}0|&A| DRY BUSH
NA00000226A ' 7]0{(19-29) GEAR, 19-29
V7041400200 E=HCHAWEAS C-RING , SHAFT

_ A: RGO700
4 H| 1

A | (SPEC) (REMARK)
1
1 6305 24101-063054
1
1 |D25(=8)  22242-000250
1
2 20X27X01
1  D20X20
1
1 D20(=8) 22242-000200

Cé6
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RGO 700 |

€204 >

 MEC|x A (DIFFRENTIAL)
A: RGO700
FEHS z 43 &3 T 74 H| 1
(PART NO) (PART NAME) (PART NAME) A | (SPEC) (REMARK)

NAOOOO0310A HEIJEZX() SHAFT , RH/FR/DRIVING 1
V6001106009 H2F =HO{E BEARING , BALL 2 6009 24101-060094
NAQO000227A | 7|0{(57) GEAR , 57 1
RR30010000B &|Z=E M8X14 BOLT M8X14 6  M8X14
RR30070000A X}=I|L|2i2}0|L LINER, DIFFERENTIAL PINION 2
RR30100000B  ApSI|L|of PINION, DIFFERENTIAL 2
NAOQO01535A EHEXIEH0|A CASE, DIFF 1
RR30090000B *}=7|0f GEAR, DIFFERENTIAL 2
RR30080000A  2}0|L421X34X3.2 LINER 21X34X3.2 2 | 21X34X3.2
V5801404025 A m ol PIN, SPRING 1 | D4X25 22351-040025
RR30060000A A}SI|L|Q= SHAFT, DIFFERENTIAL PINION @ 1
NAO0000297A HMEBREZ(XH SHAFT , LH/FR/DRIVING 1
V7041400200 Z=FHCHAUWZAZ C-RING , SHAFT 2 D20(=8)  22242-000200
RR36030000A A I 2 50X46 SPRING 50X46 1
RR36020000B  Xt= 18 &K CLICK, DIFFERENTIAL LOCK 1
RR36060000A  2}A{46X56X2.6 WASHER 46X56X2.6 1 46X56X2.6
V7041400450 Z=EHCHAYEAS C-RING , SHAFT 1 D45(=8 22242-000450
V6001106204 223 2H 0 BEARING , BALL 2 6204 24101-062044
V7051400470 PYHRCHAUWHBAS C-RING , HOLE 2 D4A7(RYe)  22252-000470
V7441204707 YA OIL-SEAL(TC) 2 TC204707  24421-204707
NAOOO00287A  A|ZE{ COMP SHIFTER COMP 1
V7441203208 <Y OIL-SEAL(TC) 1 TC203208  24421-203208
NAO0000285A 1N™E0|E PLATE , FIX 1

| V2173608016 QM EZURZIEE BOLT , HEX/S 1 'M8X16(S)  26013-080162
NAOOOO0215A  X}EZEHK| ASSY DIFFERENTIAL ASSY 1

Cc8
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C205 PTOZL=Z(DRIVE SHAFT / PTO)
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€205

PTO+&=(DRIVE SHAFT / PTO)

RGO 700 |

A: RGO700

= FEHE | % 9 s 3 g 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A | (SPEQ) (REMARK)

1 NA05000235A I E = SHAFT , COUNTER 1

2 20112030050 22{X|5A| BUSH , CLUTCH 2 NA00000242A

3 20082030040 0|3 2{X|/25X32X20 CLUTCH , ONE WAY/25X32%20 2 NAOO000247A

4 NAOOO00239A | Zt£7|0{ COMP CLUTCH COMP , ONE WAY 1

5 NA00O0O00233A | 2}0|L4(25X35X01) WASHER , 25X35X01 2

6 V6001106304 LB =H|0E BEARING , BALL 2 6304 24101-063044

7 NAOOOOO234A  Hj|Hll7|0{(14) GEAR , BEVEL/14 1

8 V7041400250 Z=8CHAUEIAS C-RING , SHAFT 1 |[D25(=g 22242-000250

9 V6001106204 ez 24|02 BEARING , BALL 1 6204 24101-062044

10 NA00000243A  7|0{(31) GEAR, 31 1

11 NA00000244A  Zi2} WASHER 1

12 V7051400470 |FHECEHAYZAS C-RING , HOLE 1 | D47(7YE)  22252-000470

C10
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= (PLANTING SHAFT / OUT)

~1G.318-01
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RGO 700 |

C206 AlEH =24=(PLANTING SHAFT / OUT)
A: RGO700

=H REHS 9% =3 g 3 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A | (SPEQ) (REMARK)

1 NAOOOO0315A PTOZEH= SHAFT , OUTPUT/PTO 1

2 V6001106205 Z2E =H|0E BEARING , BALL 2 6205 24101-062054

3 NAOOOOO320A  Hj|®17|0{19 GEAR , BEVEL/19 1

4 V7041400200 HHHCHAYEAS C-RING , SHAFT 1 D20(=8) 22242-000200

5 V7051400520 | HEBCHAYEAT C-RING , HOLE 1 | DS2(FYHE) 22252-000520

6 V7441255210 Q<A QIL-SEAL(TC) 1 TC255210 24421-255210

C12
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RGO 700 |

o R2EHS 53 = 3
(NO) (PART NO) (PART NAME) (PART NAME)
1 | NAODD00248A |2|0jZt&= SHAFT , REDUCE/REAR
2 V6001106305 Ze8 =0 BEARING , BALL
3 NAQO000249A 2| 0{(31) GEAR , 31
4 V7041400250 H8CHAYWEAS 'C-RING , SHAFT
5 NAOOO00250A i 7| 0{(14) GEAR , BEVEL/14
6 V6001106204 2% =H|0j2 BEARING , BALL
7 V7041400200 =HCHAYEAS C-RING , SHAFT
8 NAOOO00252A F}QE{= SHAFT , OUTPUT/REAR
9 V7441256210 QUAI(D) SEAL , OIL/D
10 NAOOOD0254A ||| 0{(19) GEAR , BEVEL/19
11 V7051400620 HICHAUHSIAE C-RING , HOLE

-ﬁ%* == = (SHAFT OUT / REAR)

A: RGO700

=g 74 Hl 1

A (SPEC) (REMARK)
=1

3 6305 24101-063054

1

2 D25(%8) 22242-000250

1

1 6204 24101-062044

1 D20(=€) 22242-000200

i

1 | D256210 TAOOO050866A

1

1 ' D62(FYE) 22252-000620

C14
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ZZH(SHIFTER SUB)
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I oW = O OW o =~ oW b W N = S W e -~ o bW O

Cc208 Bz X ZHSHIFTER SUB)
REEHs = 3 £ 9 =g 4
(PART NO) (PART NAME) (PART NAME) A (SPEQ)

NAQ00000212A A|ZE COMP SHAFTER COMP |
V7041400150 HEHCHAUIUAS C-RING , SHAFT 2 D15(%8)
RN42130000B A X220 SPRING 20 1
V6802000010  zt3 BALL, STEEL 1 5/16"
NAQOO00280B & COMP(g5}) ARM COMP , LOW 1
V7441203208 Y4l OIL-SEAL(TC) 1 TC203208
NAOOOO0285A 1NHEEY0|E PLATE , FIX 1
V2173608016 SIMEEFRLSE BOLT , HEX/S 1  M8X16(S)
NAOODD0277B & COMP(4&h ARM COMP , UPR 1
V3042600080 =SK|Z44HE NUT , HEX/2 1 M8
V2013608030 S|ZL=E BOLT , HEX 1 M8X30
NAOOO00718B S HiZ2{|HHCOMP LEVER COMP , CHANGE/SUB 1
V4111600120 oA WASHER, PLAIN 1 M12
V3043600120 SZHE NUT , HEX/2 1 M12
RAO0004100A FHIsLE KNOB, MAIN CHANGE 1
NAOQO000789A 74T COMP PIN COMP , FIX 1
V2183608020 QIMEETIKIUESE BOLT, HEX/SP 1  M8X20(SP)
V4011600080 A IZ2IQFA WASHER , SPRING 1 M8
V3043600080 SZ4HE NUT , HEX/2 1 M8
RN26320000B EX|MAQIX|Z=E} SWITCH, POSITION 1
V2183606016 QIMEZSZIEE BOLT, HEX/SP 2 | M6X16(SP)
NAOOOOO855A H|CIX|2E(4h ROD , UPR/CHANGE 1
V4111600080 HLtM WASHER, PLAIN 2 M8
V5001920015 (g I@I(=3) PIN , SPLIT 2 2X15
NAO0000852A FHEEACOMP ARM COMP , CONTROL 1
24550-015150 E2}0|8A] DRY BUSH 2 D15X15
V7081400120 E¥EAHE E-RING 1 D12
NAOOOD0860A H|CIX|2E(SH COMP ROD , LWR/CHANGE 1
MB15370000A HES8 (=} NUT(L) 1
TC94080400A =2CAE(L) RODEND 1
V3043600080 SZHE NUT , HEX/2 1 M8
TC94080200A =2cac RODEND 1
V3802600080 S4ScEHX|HE NUT , HEX FLANGE 2 M8
V4111600080 HL2tM WASHER, PLAIN 1 M8

RGO 700 |

A: RGO700
H| 3

(REMARK)

22242-000150

24190-100001

24421-203208

26013-080162

26716-080001
26116-080302

22137-120000

26716-120002

26014-080202
22217-080000
26716-080002
26014-060162
22117-080000

22417-200150

22272-000120

26716-080002

26367-080002
22127-080000

C16



C209 ll

S3{%| Z=ZHSHIFTER / CLUTCH)

FIG.201-02
|

C17



RGO 700 |

C209 Z2{Xx| ZZHSHIFTER / CLUTCH)
A: RGO700

d 2EYHS =3 =% 2 73 Hl 10
(NO) (PART NO) (PART NAME) (PART NAME) A | (SPEC) (REMARK)

1 NAOOOQ0289A  Oj QI 22| K| F{H COVER , CLUTCH/MAIN 1

2 NAOOO0O0290A  2COMP(3}) ARM COMP , LOW 1

3 V7441162607 (YA (D), 162607 SEAL , OIL-D 1  D162607 NA00001344A

4 NAO0000285A IHEY0|E PLATE , FIX 1

5 V2173608016 SIMZESZUEE BOLT , HEX/S 1 M8X16(S) 26013-080162

6 V2403608020 SLEFUHXA|SZE SCREW, HEX FLANGE HEAD CAP. 4 = MS8X20 26106-080202

7 23414-080000 IfZ COPPER PACKING 4 M8

8 NA00000294B  2COMP(4) ARM COMP , UPR 1

9 V2183608020 QIMZERISZEE BOLT, HEX/SP 1 |M8X20(SP)  26014-080202

10 RR640500008  Hi}EIEIX| ALHI] g8 PIN 8, COME-OFF SNAP 1 D8

C18
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rE

FEHE
(PART NO)
NAOQ0002558B
NAOO000260A
V2205410035
V4011600100
V7231020080
V7051400550
V6001106907
V7231020100
NAOOOO0269A
NAQO00002708
NAOQOOO273A
NAOOOOO261A
NAOOOO0266A
NAOOOO0265A
NAOOOQOZ63A
NAQOO000264A
V6001106006
RN73170000A
V2173608040
V7441304708
V7051400470
NAO00004408B
RR62020000A
V2183608025
16995304000

> Ho

| K
o

59
(PART NAME)
£ 35|4||0| €] ASSY
=Y
ITYEOIEE
| OFA
40

J'\J

1 K

A rlo of oX
LN

ﬂﬂJ

oo Ok O oo
e
& ot o
o I
o o

I
O

M

> kI H
(¥ ]
o2
@]
o

2 TH O] A
#|2|0f COMP
7101(12)

Li & 7] 04(39)

o
=

7] 0{(15)
ZEEHZ COMP
710{(12)

#2E Y08
Zat

f

2l 2
BH=

Ko

Im o2 me >
e op nx A

N

e

]
s

0

CHAMEA

OF
(=

2A48.5x35x4.5
AMZEUSYEE

FUH2(2)

OB

' . = _?%(STEERING)

RGO 700 |

i A: RGO700
g9 =g 73 H| 1
(PART NAME) A (SPEC) (REMARK)
GEN E_RATE}EEESY F =TDRQU E 1
COVER , STEERING 1
HEXAGON SOCKET HEAD CAP SCREW 2 = M10X35 26450-100352
WASHER , SPRING 2 M10 22217-100000
ORING, S 1 S80 24341-000800
C-RING , HOLE 1l [D55(+EE) 22252-000550
BEARING , BALL 1 6907 24101-069074
ORING, S i S100 24341-001000
SPACER 2
CARRIER COMP 1
GEAR , 12 3
GEAR , INTERNAL-39 1
SHAFT 1
GEAR , 15 1
SHAFT COMP , QUTPUT/STEERING . 1
GEAR , 12 3
BEARING , BALL 2 6006 24101-060064
COLLAR 1
BOLT , HEX/S 4 M8X40(S) 26013-080402
OIL-SEAL(TC) 1 TC304708 24421-304708
C-RING , HOLE 1 DA7(REE) 22252-000470
ARM , PITMAN 1
WASHER 8.5X35X4.5 1
BOLT, HEX/SP 1 | MB8X25(SP) 26014-080252
2

UNION(O-RING)

NAOOOOO195A

C20
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HST(HST)

FIG.213=01—yy 10

C21



RGO 700 |

C211 HST(HST)
_ A: RGO700
= FEHS g3 g9 +¥| 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) A (SPEC) (REMARK)

1 ﬁOOOOUIBDA HST ASSY , A| € | A M| HST ASSY 1
2 NAOOOQO197A | Z2H38X47X16) 'COLLAR , 38X47X16 2
& V7211031045 13808 O-RING , G 2 G45 24321-000450
4 V7201019010 2s80% O-RING, P 1 P10 24311-000100
5 NAOOOO0191A HST &2|(V2B) PULLEY , HST V2B 1
6 22512-050240 DO|n1&H7| KEY 1 5X5X24
7 NAOOOOO198A ZE=Y ARM , CONTROL 1
8 V2183608040 QIMZEESKZUEE BOLT, HEX/SP 1  M8X40(SP) 26014-080402
9 16995304000 fL|2(28) UNION(O-RING) i : NAOOCOO195A
10 V3802600080 SL4EHAIHE NUT, HEX/FLANGE 1 M8 26366-080002
15 | NAOOOOO192A AT O| A SPACER 1
NA0O000194A EY0|E PLATE 1
13 11612010010  Z(HST) FAN , COOLING 1 TA00052220A
14 NAO0000196A E¢0|E PLATE 1
15 V2183608020 AMZTEKRUAEE BOLT, HEX/SP 2  MB8X20(SP) 26014-080202
16 V2183606040 QUAMEEFZLHEE BOLT, HEX/SP 1  M6X40(SP) 26014-060402
' 4 V2183608080 2RAMETFL=EE BOLT, HEX/SP 2 | M8X80(SP) 26014-080802
18 V2013608150 |RZUEE BOLT , HEX 2 | M8X150 26116-081502
19 V4011600080 (AIEIQLAM 'WASHER , SPRING 2 M8 22217-080000
20 V4111600080 E2tM 'WASHER, PLAIN 2 M8 22117-080000
21 NAOOOO1585A | X|X|Zd|0|E(ZH PLATE , SUPPORT/LH 1

G2




C23



RGO 700 |

HST 2|8 (HST LEVER)

A: RGO700
=t FEH= 298 59 =g 74 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A _[E.PEC] (REMARK)

1 NAOOOOOS91A gi|Hf B O] A ET)TAP BASE COMP , LEVER i
2 NAOO000573B  HSTz{|Ef COMP LEVER COMP , HST 1
3 NAOOOO0702A A= E SPRING i}
4 V2193606016 (IMEEKRZUEE BOLT , HEX/SPL 1 | M6X16(SPL) 26015-060162
5 HAOO000795A 2|0|EAQA] LIMIT SWITCH 1
6 V1222604016 | tMZEEIHH| A SLIAHSW+PW) SCREW , C/R PAN/SP 1  M4X16(SP) 26023-040162
7 20115402400 | Z=ZEfHf/H ASSY HARNESS ASSY, CONTROL 1 NAO000006998B
8 20112514010 HSTEEO|(F) GRIP , RR/HST 1 NAOOQOO577A
2 20112514020 HSTEFO|(FH) GRIP , FR/HST 1 NAOQOOO582A
10 20085402130 | =EAP|X| ASSY SWITCH ASSY , CONTROL L NAOOOOO585A
11 20085332200 A{X|(ZZX|) ASSY SWITCH ASSY , STOP/BUZZER 1 NACOQOOS580A
12 20085332200 | AL X[(E78X|) ASSY SWITCH ASSY , STOP/BUZZER 1 NAOOOOO580A
13 V1922604020 EHELFAL TAPPING SCREW 1 M4X20 22857-400200
14 V1222605010 QM= 2jutd|E2LEAHSW+PW) SCREW , C/R PAN/SP 2 | MS5X10(SP) 26023-050102
15 V1922603012  EfE LA} TAPPING SCREW 2 M3X12 22857-300120
16 V2183610040 2RAMZTEKLEE BOLT, HEX/SP 1 | M10X40(SP) 26014-100402
17 36104400180 AQUEC|E M WASHER ik TAO0052124A
18 15965120021 20| & (11X30X03) LINING , 11X30X03 2 TAO0052123A
19 V3043600100 S4{YHE NUT , HEX/2 1 M10 26716-100002
20 NAOOOOO706B  2i|HH 70| = GUIDE , LEVER il
21 V2183608020 AMEESZUEE BOLT, HEX/SP 2 MBX20(SP) 26014-080202
22 V1222604010 QM Z=Z|utd|ESLIAHSW+PW) SCREW , C/R PAN/SP 2 | M4X10(SP) 26023-040102
23 20084200022  EHIAM O E POTENTIOMETER 1 NAOOOOO555A
24 20084200030 EHAMOEHY ARM , POTENTIOMETER 1 NAOOOODO556A
P V3802600060 SZIEMAHE NUT , HEX FLANGE 1 M6 26367-060002
26 TT01140000A AZEIQFM(TAIEH) WASHER, SPRIG/PLAIN 2
27 NAQQOO0572B  HSTe{|tH ASSY LEVER GRP , HST 1

C24



H2 0 5(MO
H2 25 (MODULE / CHANGE)

C213

WA,

-01

FIG.301

25

C2a



=3
(PART NAME)

av| pEs Ex
(NO) (PART NO) (PART NAME)
T 1 | NAODD00795A HEDS HjO|A

2 35823370050 A3 2IDE ASSY

3 V2403606020 SZLSUX|EZE

4 NAO0000798B | 7|0f COMP

5 NAOOOOO796A  HA|

6 NAOOOOO695A  2FA(15X26X02)

7 V7082400080 E&HAH2

8 V7041400150 Z=HHCHAUHZIAS

9 20084200022  ZEIAOE

10 V1222604012  9fAZE2ILtH|EH2 LEAHSW+PW)
11 NAOOOOO799A AZEQ COMP
12 NAOOOOOS07A  E2}0|EA|

13 NAOOOO0S06A £ 24

14 V4111600080 HHQtA

15 V5001916015 EIT(EZ)

16 NAO0000815A =2E

17 V3043600080 SZHE

18 RN81070000A REC 8

19 V2183608025 QIMZZULLUEE
20 MB15370000A [L{E8 (Zh)

21 TC94080200A cac

22 V3802600080 KZIEMAHE
23 NAOOOOO805A  #|0|& & 2}

24 V2183606012 QIMZEUSUE=E
25 NAOOODO813A #0|2(RE)

26 V4111600060 T QtA

27 V5001912010 & T(E2)

28 NAO0000821A 7| COMP

29 V2183606055 QIMZZIQUHEE

EE(MODULE / CHANGE)

RGO 700 |

MOTOR ASSY , SCREEN

SCREW, HEX FLANGE HEAD CAP

GEAR COMP

BUSH

WASHER , 15X26X02
E-RING

C-RING , SHAFT

POTENTIOMETER
SCREW , C/R PAN/SP
ARM COMP , THROTTLE

BUSH

ROLLER
WASHER, PLAIN
PIN , SPLIT

ROD

NUT , HEX/2
ROD END 8
BOLT, HEX/SP
NUT(M8/L)
RODEND

NUT, HEX/FLANGE
BRACKET , CABLE
BOLT, HEX/SP
CABLE , MODULE
WASHER, PLAIN
PIN , SPLIT
COVER COMP
BOLT, HEX/SP

BASE , ELECTRONIC DRIVING

A: RGO700
T 73 H| 1

A | (SPEC) (REMARK)
1
1 NAOOD00808A
3 M6X20 26106-060202
1
1
1 15X26X02
1 D8 22272-000080
1 DI5(XL)  22242-000150
1 NAOO000555A
1 M4X12(5P)  26023-040122
1
|
1
;! M8 22117-080000
1 16X15 22417-160150
1
1 M8 26716-080002
1
3 M8X25(SP)  26014-080252
1
1
1 M8 26366-080002
1
2 M6X12(SP)  26014-060122
1
1 M6 22117-060000
1 | 1.2X10 22417-120100
1
2 M6X55(SP)  26014-060552

C26






GROUP

of OHZA
}—gy "_lHE

(STEERING, AXLE)



FliG.ol =02

D1



%% $S(STEERING WHEEL)

= FEHS =93 g9 = T4
(NO) (PART NO) (PART NAME) (PART NAME) A (SPEC)
1 NA00000502C ETUXEAE COMP 'POST COMP , STEERING 1
2 NAOO000516B =% AP E(S}) COMP SHAFT COMP , LOW/STEERING 1
3 RR63050000A ZEQIE NUT-C-16 JOINT NUT-C-16 1
3-1 22207-030230 |gtEAHE SNAPRING(ROUNDED)30*23 2 |D30XT2.3
3-2 | RR63050101A [HHEZHANEH PARALLEL PIN 2
7 RR63080000A ZEHEFA| BUSH, COLUMN 2
8 NAOO000515B =Y EZAECOMP(Y) POST COMP , UPR/STEERING 1
9 V2183608020 AMZEEFL4=EE BOLT, HEX/SP 15 | MBX20(SP)
10 NAOOOOO521B | =& AFZE(Y) SHAFT , UPR/STEERING 1
11 RR63070000A AIEEEA| BUSH, SHAFT 1
13 RN75010000C AE|0E FHE HANDLE, STEERRING 1
14 V4011600120 AZE QA WASHER , SPRING 1 M12
15 V3342600120 SLHE NUT 1 M12
16 RA000157158 3HS74 CAP , HANDLE 1
17 CE74190000A | &21X27X1 SHIM20*27*1 1
18 V7041400200 STHCEAYUEAS C-RING , SHAFT 2 D2A(xE)
20 NA00000711B X|X|Z¢20|E COMP PLATE COMP , SUPPORT 2
22 NAOOOQO709A 22y 0| E¢f0|E COMP PLATE COMP , RELAY ik
23 NAOOOOO716A |&2{0|EfA 1 ASSY RELAY BOX ASSY , 1 1
24 NAOOOOO717A (&2 0|efA 2 ASSY RELAY BOX ASSY , 2 1
25 V2183606020 QRIMZEEKZLUEE BOLT, HEX/SP 18  M6X20(SP)
26 V2183606016 RUAMZEZEUKZIUZE BOLT, HEX/SP 7 |M6X16(SP)
29 RN66310000A ZHdEHX BUZZER, CAUTION 1
30 V2183606025 RIMEEHS|L4EE BOLT, HEX/SP 1 | M6X25(SP)
31 20115300010 E& Z 0] ASSY RELAY ASSY, TWIN 1
32 13266212003 = ASSY HORN ASSY 1
33 NAOOOO1340A ZEZ=2{(H™) ASSY CONTROLLER ASSY , FR 1
34 NAOOOOO876A 7 Z=HrA(K) ASSY BOX ASSY , FUSE L
35 80104000100 ‘A2 ZE{3 ASSY TANK ASSY , RESERVIOR 1
36 34521014000  Of &€ & 2f|0|ASSY RELAY ASSY , TWIN 2
37 NAOQOO1599A | , (T141/60X120) SEAL , WIRE/60X120 1

D2

RGO 700 |

A: RGO700
Hl o

(REMARK)

26014-080202

22217-120000
26737-120002

22242-000200

26014-060202
26014-060162

26014-060252
TAO0052138A
HAOQOOO01366A

NAOODOO880A
NAOODOO872A




D302 || s M2 2 E(LINKAGE , AUTO TURN)

FIG.313-01 —

D3



RGO 700 |

XHE M3| 2 (LINKAGE , AUTO TURN)

A: RGO700

i FEEdHs & 3 =3 =g 3 Hl 1
(NO)|  (PART NO) (PART NAME) (PART NAME) A | (SPEC) (REMARK)

1 | NAO0000446B | AFSA3|ZE COMP ROD COMP, TURN 1

2 | V4111600100 |HOIA WASHER, PLAIN 1 | MI10 22117-100000

3 | V5001925020 |EE(E2) PIN , SPLIT 1 | 25X20 @ 22417-250200

4 | 22157-080000 @'HOIA WASHER, PLAIN 1 M8

5 | V2173608025 otz ESUEE BOLT , HEX/S 1 |M8X25(5)  26013-080252

e

i e

D4



| tER|AE

D303 “ E[0] 2 E(TIE ROD)

&2 L/ S—F1G.305-08

e [1G.210-22 F1G.306-08

D5



RGO 700 |

D303 E}0|] 2 E(TIE ROD)
A: RGO700
= BEE¥HS 293 293 =g 4 Hl 1
(NO)|  (PART NO) (PART NAME) (PART NAME) A | (SPEC) (REMARK)
1 | NAOODO0441B |EfO|ZC COMP __ ROD COMP, TIE 2
2 | V3232600120 EBEO|HE NUT, SLOTTED 4 M12 26877-120002
3 | V5001925030 &I(E) PIN , SPLIT 4 | 25X30 | 22417-250300

e

D6



| GHER|AE

04 X2 %= 70| A(L)(FINAL CASE , L)
D3 d I20@

D7



RGO 700 |

D304 ME%|Z 70| A (L)(FINAL CASE , L)
. . . A: RGO700
BEEHS 593 g9 =¥ 14 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A | (SPEQ) (REMARK)

1 NAQ0O000347B 'EZE2EMHSH 0|A(Ah CASE , FRONT/UPR/AXLE 1
2 V2173610035 [QIMZESZUE=E BOLT , HEX/S 4 | M10X35(S) 26013-100352
3 V5201008020 3l PIN , PARALLEL/A 3 | D8X20 22312-080200
4 V7211031080 [nH&E0& O-RING , G 1 G80 24321-000800
5 NAOOOOO369A LA EAI(85) SEAL , DUST/85 1
6 NAOOOOO365A |2 E 4(85) SEAL , ROD/85 1
7 NAOOOOO350A &2l SLEEVE 1
8 NAOOOOO398A |2 H(ZH ARM , LH/KNUCKLE 1
9 V2173610030 QIMZZKZIEE BOLT , HEX/S 2 | M10X30(5) 26013-100302
10 V7231020071 (O™ ESHOE ORING, S 1 S71 24341-000710
| NAOOOOO364A | #| 0] A (8} CASE , LOW 1
12 NAOOOOO374A  %|E#0|A 74 COVER , FINAL/CASE 1
13 V7211031130 M0 O-RING , G 1 G130 24321-001300
14 V2183608025 QIMZERSZAEE BOLT, HEX/SP 4  MB8X25(SP) 26014-080252
15 NAOOD00357A A Z2F0|A CASE , SPRING 1
16 V7211031070 1™ E0¢E O-RING, G 1 G70 24321-000700
17 NAOOOOO351A WE&(71) CIRCLIP, 71 1
18 V2173608025 QIMZESUEE BOLT , HEX/S 6 | MB8X25(S) 26013-080252
19 79552010260 =2 Q1Z2{1(PT 1/4) PLUG , DRAIN/PT1/4 2 PT1/4 NA00000371A
20 NAOOOOO349B  #| 0| A(A) COMP CASE COMP , UPR 1

D8




D9



H>

rE

Dsqs

FEH=2

93

(NO) (PART NO) (PART NAME)
1 NA000003478 I EEMNSH 0|A(AH
2 V2173610035 QIMZZSZEZE
3 V5201008020 m#Hm
4 V7211031080 1X¥L0%

5 NAOOOO0369A A E Al(85)

6 NAOOO00365A |2 E 4(85)

7 NAOOO0O0350A &2|¥

8 NAOO000399A LH22HS)

g V2173610030 QINMXZUKZIEE
10 V7231020071 nHESHO

11 NAOOQ00364A | #|0|A (S

12 NAOOOO0374A %X|Z#|0|A #HH
13 V7211031130 ™0

14 V2173608025 CQIMERSZLUEE
15 NAOODO0357A | AZSIH0O|A

16 V7211031070 ™0

17 NAOOO0O351A MWZ22|(71)

18 V2183608025 QtMZZLZt=ZE
19 79552010260 =& Q1E2{1(PT 1/4)
20 NAOOO003498  #| 0| A(AhH COMP

g4

BOLT , HEX/S

PIN , PARALLEL/A
O-RING , G

SEAL , DUST/85
SEAL , ROD/85
SLEEVE

ARM , RH/KNUCKLE
BOLT , HEX/S
ORING, S

CASE , LOW

COVER , FINAL/CASE
O-RING , G

BOLT , HEX/S

CASE , SPRING
O-RING , G

CIRCLIP , 71

BOLT, HEX/SP

PLUG , DRAIN/PT1/4

CASE COMP , UPR

D10

RGO 700 |

70| A (R)(FINAL CASE , R)

A: RGO7/00

(PART NAME)
CASE , FRONT/UPR/AXLE

i L T~ T e = T = » T R T T o L T o o T S e TS R O e (B =

M10X35(S)
D8X20
G80

M10X30(S)
S71

G130

M8X25(S)

G70

M8X25(SP)
PT1/4

H| 3

(REMARK)
26013-100352

22312-080200
24321-000800

26013-100302
24341-000710

24321-001300

26013-080252

24321-000700

26014-080252
NAOOOOO371A




El
[m

>

[m

D306

X
| ,;II|-=""-‘;=(WH ELL SHAFT)

D11



T A= (WHELL SHAFT)

RGO 700 |

A: RGO700
FEHS g3 g3 = 3 Hl 2
(NO) (PART NO) (PART NAME) (PART NAME) A (SPEC) (REMARK)

1 NAODD[.].E_-BB; | &l 2| O{(38) GEAR , BEVEL/38 2
' V6001506204 L3 £H|0{2 BEARING , BALL 2 62040D 24104-062044
3 22207-030230 g Athgl SNAPRING(ROUNDED)30*23 2 {D30XT2.3
4 V7051400620 FHECHAHEIAZS C-RING , HOLE 2 | DEATYE) 22252-000620
5 V6001506206 Z2FE EH|0HE BEARING , BALL 2 | 6206DD 24104-062064
6 RAODD09341A  H®xp= :£4 @ Y4 DC30X47X55%9/133 SFAL DC30X47X55X9/13.3, OIL = 2
7 NAOOOOQ375A EAIZE SHAFT , WHEEL 2

.

D12




D307

HE %S 0|A 7|0{(FINAL CASE GEAR, FR)

D13



RGO 700 |

D307 ME %|Z#|0]A 7|0{(FINAL CASE GEAR, FR)
A: RGO700
=H 2EHs g9 ik | 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A (SPEC) (REMARK)

1 NAQ0000367A HEI= SHAFT , KING PIN 2
2 V6001506207 Ze= =40 BEARING , BALL 2 | 6207DD 24104-062074
3 V7051400720 FHECEAUYSEAS C-RING , HOLE 4 |D72AFYE) 22252-000720
4 Ve001106306 HeE SH S BEARING , BALL 4 6306 24101-063064
5 NAOOOOO368A  H|®!7|0{(14) GEAR , BEVEL/14 2
6 22157-080000 H2tA WASHER, PLAIN 2 M8
7 V2013608016 S|L4EE BOLT , HEX 2 M8X16 26116-080162
8 NAOOOOQ355A  Hj|HlZ|0{(20) GEAR , BEVEL/20 2
9 V6001106207 5T =H|0{E BEARING , BALL 4 6207 24101-062074
10 V7051400550 JFHECEHAUHEIAE C-RING , HOLE 2 D55(#E&) 22252-000550
11 V7051400300 FHECEAUMEIBE C-RING , HOLE 2 D30FEYE) 22252-000301
12 V6101151103 AZHAEEZH|0H THRUST BALL BEARING 2 51103 24520-511030
13 NAOOOOQ361A A ZZ/HHE SUPPORT , SPRING 2
14 NAOOOO0356A AMAHMAIZI] SPRING , SUSPENSION/1 2
15 NAOOOOO358A AMATWMAIZEID SPRING , SUSPENSION/2 2
16 NAOOOOO353A  H|®=Z|0{(15) GEAR , BEVEL/15 2
17 V6001506206 Ze=E EH 0 E BEARING , BALL 2 | 6206DD 24104-062064
18 V7051400620 |FHECHAYEAS C-RING , HOLE 2 De2ATYER) 22252-000620
19 V7041400350 ="HCEAHYEAST C-RING , SHAFT 2 D35(=8) 22242-000350
20 V7041400300 =dCEAYEAS C-RING , SHAFT 2 D30(=g) 22242-000300

T

s

D14




| GtER|AE

2|0{%4Z 70| 2(REAR CASE , AXLE)

ol
o
32
(@]

D15



D308
o FEHs 93
(NO) (PART NO) (PART NAME)
1 NAOOO00463A 2|Oo{A&H0|A , =
2 NAO0000462A | Hj|Of 2 oy &
3 V5201008020  ZH x|
4 V2183610035 QIMZZISU=E
5 RR17040000A EQIZ2{1(0ra4ig%h
6 NAOOOO0563A 2|{A&H 0|2, Q|
7 V2173608040 QtMEZIQAU=E
8 11104125100 @74 ASSY
9 23414-120000 1z
10 NA000014958 Z2||0|E =3}
11 NAOOOO1598A Eg0|E, A2Z¥

RGO 700 |

c|0{ei= #|0|A(REAR CASE , AXLE)

A: RGO700

=49 > T4
(PART NAME) A (SPEQ)
CASE , MID/RR/AXLE - 1
METAL , BEARING 2
PIN , PARALLEL/A 3 D8X20
BOLT, HEX/SP 8  MI10X35(SP)
PLUG, DRAIN/MAGNET 2 M12X16
CASE , OUTER/REAR AXLE 2
BOLT , HEX/S 26 MB8X40(S)
CAP ASSY, OIL 11
COPPER PACKING 7 M12
PLATE COMP 1
PLATE , SPRING 1

4]

(REMARK)

22312-080200
26014-100352

26013-080402
NAOOOOOS61A

D16



| ZtER|AE

D309 ||

S X} 212{(INPUT SHAFT, REAR)

D17



RGO 700 |

%= 2{(INPUT SHAFT, REAR)

. A: RGO700
= REH= 3 g3 jﬁ%f_ 4 Hl 1
(NO) (PART NO) (PART NAME) (PART NAME) A | (SPEQC) (REMARK)

1 NA00000469A 2|0jQlaiz= SHAFT , INPUT/REAR 1

2 V6001106305 2Lz 2Ho{a BEARING , BALL 2 6305 24101-063054
3 20082060020  7HZE(26X32X20) SPACER , 26X32X20 1 NAOOOO0465A
4 V7051400620 JHECHAWEAS C-RING , HOLE 1 DE2AFYE)  22252-000620
5 V7441256210 @ YUA(D) SEAL, OIL/D 1  D256210 TAO0050866A
6 NAO0000461A i 7| 0{(18) GEAR , BEVEL/18 1

7 V6001106206 €& EH 0 BEARING , BALL 1 6206 24101-062064
8 V6001106205 Z2E £H|0{& BEARING , BALL 1 6205 24101-062054

D18



AFO|E 22{X|(SIDE CLUTCH)

D19



AFO|E Z2{%|(SIDE CLUTCH)

=3
(PART NAME)

= F2EH= g%
(NO) (PART NO) (PART NAME)
1 NAOOOOOS62A  AFO|ESE{K|=
2 20113242400  AFO|EZ2{X| ASSY
3 NAOOOOO570A  7|0{(12)
4 V6001106303 Z2E £H|0fE
5 NAOOOOO569A  Zf2}
6 22252-000421 THECHAUWEZIBE
7 V6101151105 AZ{AEEH|0|H
8 NAOOOOQ571A H|O{EI} A

SHAFT , SIDE CLUTCH

CLTCH ASSY, SIDE
GEAR , 12

BEARING , BALL
COLLAR

C-RING , HOLE
THRUST BALL BEARING
HOUSING , BEARING

RGO 700 |

A: RGO700

e "3 H 1

A (5PEC) (REMARK)

2

2 NAOOODOS568A

2z

2 6303 24101-063034

%

2 DaA+EE)

2 51105 24520-511050

2

D20




| GiE2|AE

 SXZ(WHEEL SHAFT, REAR)

-
-

0
o

D21



RGO 700 |

D311 S X=(WHEEL SHAFT, REAR)

=H 2EH= & 3 &3
(NO) (PART NO) (PART NAME) (PART NAME)

1 NA0O000614B EAIZE(Z) SHAFT , RR/WHEEL

2 V6001106307 (ZeE 240 BEARING , BALL

3 NAOODO0O619A 7| 0{(48) GEAR , 48

4 V6001106208 Z2= 2H|0{E BEARING , BALL

5 RAOODD9342A =& %A 224 DC40X62x72%9/125  SEAL DC40X62X72X9/12.5, OIL

6 NAOO0D00612A = SHAFT

7 V6001106305 ZeZ =H|o{a BEARING , BALL

8 NAOOOOO611A 7| 0{(46) GEAR , 46

T B B R = = e

A: RGO700

=% 73 H| 1
A | (SPEC) (REMARK)
2

2 | 6307 24101-063074
2

2 | 6208 24101-062084
2

2

4 6305 24101-063054
2

D22



| tER|AE
D312 " of 24 1 24| 2| (CONNECTING FRAME)

D23



RGO 700 |

o 74 = 3| 2| (CONNECTING FRAME)

A: RGO700
2H| =2ZHS z o Z o *2%| 72 H|
(NO) (PART NO) (PART NAME) (PART NAME) A (SPEC) (REMARK)

1 NAQOODQ406A AHT Y COMP FRAME COMP , CONNECTING 3 5
2 V2173612040 tMEERIAEE BOLT , HEX/S & M12X40(5) 26013-120402

N T

Smn s e —_——

D24
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RGO 700 |

D313 - Alo|E 2a{%] =ZKSIDE CLUTCH)
- - - A: RGO700
=t 2EHS g9 &3 =g 4 H| 11
(NO) (PART NO) (PART NAME) (PART N#.MEL A (SPEC) (REMARK)

1 NAOOQQO470A 22{X|Z COMP CAM COMP, CLUTCH_ 1

2 24550-020100 | E2}O|EA] DRY BUSH 4 D20X10

3 V7441203208 <4 OIL-SEAL(TC) 4 [ TC203208 24421-203208

4 NAOO0D0285A L1 HEY0E PLATE , FIX 1

5 V2173608016 IMZEESZLEE BOLT , HEX/S 1  M8X16(S) 26013-080162

6 NAOODDO467A S X|Y COMP ARM COMP , CLUTCH 2

7 24550-010100 EcC}O|&A] DRY BUSH ¥, D10X10

8 RN57040000A &2 ROLLER 2

9 V4111600100 T2tAM WASHER, PLAIN 2 M10 22117-100000

10 V5001920020 Io(=3) PIN , SPLIT 2 2X20 22417-200200

11 NAOOOD0S53A 22}zl BRACKET i i

12 V2173608020 CIMZEESZLIEE BOLT , HEX/S 2 | MBX20(S) 26013-080202

13 V1222604010 |(tMZEEILH|ERSLEAHSW+PW) SCREW , C/R PAN/SP 2 M4X10(SP) 26023-040102

14 20084200022 EEIAG E POTENTIOMETER 1 NAOOQOOO555A

15 20084200030  ITEHIAMOE{L ARM , POTENTIOMETER 1 NAQOOOO556A

16 V3802600060 SZEAWMIIHE NUT , HEX FLANGE 1 Mé 26367-060002

D26




| GtEZ|AE

D314 25T S=(SHAFT, DRIVING / REAR)

FiG.318~18

3

|

FIG.207-08

|
2

D27



RGO 700 |

Tt

D314 _?_-.E-?lg%(SHAFT, DRIVING / REAR)
A: RGO700

= BEYHS 23 £ 93 == T4 H] 11
(NO) (PART NO) (PART NAME) (PART NAME) A (SPEC) (REMARK)

1 NAO0O000435A 2|07 E= SHAFT , DRIVING/REAR 1

2 NAQOQ0O00437A #HEZ COUPLING 1

3 V5001950050 (& I(E2) PIN , SPLIT 1 5X50 22417-500500

4 V7601500000 2| AL|Z(A-M6F) NIPPLE, GREASE/A-M6F 1 | A-M&FXP10 NAOO001758A
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FEY=
(PART NO)
NAOOOOO621A
NAOOOOO615A
NAOOOOOB25A
V6001106003
V7041400170
RR68180000A
NAOOOOO628A
NAQOOOO1628A
NAOOOOO626A
NAOOOOO630A
V6001106203
V7441173508
NAO00006208B
V6001106906
V7441304208
V2183606025
V2183608040
V7441152507
NAQOOOOO631A
NAOOOOO285A
V2173608016
V2183608025
NAOOOOO634A
NAO00006398B
V7441173007
V7051400300
V7041400170
V6001106903
NAO0O000638C
NAOOOO1037A
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(PART NAME)

ZEH 0|2 (R)
ZE 0| A(F)

2+0[L417.2X30X1
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(PART NAME)

'CASE , RR/ROTOR
'CASE , FR/ROTOR

SHAFT , OUTPUT
BEARING , BALL
C-RING , SHAFT
LINER 17.2X30X1
BUSH , DU/17X19X10
GEAR , 38
CLUTCH , ROTOR
SPRING , RETURN
BEARING , BALL
OIL-SEAL(TC)
GEAR , 21
BEARING , BALL
OIL-SEAL(TC)
BOLT, HEX/SP
BOLT, HEX/SP
OIL-SEAL(TC)
CLUTCH COMP

PLATE , FIX

BOLT , HEX/S

BOLT, HEX/SP

HUB

SHAFT

OIL-SEAL(TC)

C-RING , HOLE

C-RING , SHAFT

BEARING , BALL

HOUSING COMP , BEARING
ROD, CLUTCH/ROTOR

el T N T R e N B O T - R T T T e T S R S R o T R T T T R e e T

RGO 700 |

6003
D17(=8)

6203
TC173508

6906
TC304208
MBEX25(SP)
M8X40(SP)
TC152507

M8X16(S)
MEX25(SP)

TC173007

D30(FY )

D17(=8)
6903

S EEi '[_'-_Iﬂ"(’_’:_‘i)(RQTGR '_MISS_IONA.FR)..;?};:?;'_:__-__ e

A: RGO700
Hl 2

(REMARK)

24101-060034
22242-000170

24101-062034
24421-173508

24101-069064
24421-304208
26014-060252
26014-080402
24421-152507

26013-080162
26014-080252

24421-173007
22252-000300
22242-000170
24101-069034
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(PART NO) (PART NAME)
NAOOOOO681A  PTO#H|O|A(Z
RA00016138A PTO#|O|A A
RR17010000E  Z=L0OF74
V7201024018 L5804
NAOOOOD686A AlEZ2i= COMP
V6001106203 2Lz =Hjofa
RA00016188A | 2}0|L424x18x2
NAOOOOO689A S2{A|A=E
NAOOOOO685A Al 2 p{X|
V7041400170 Z=2CHAUYZAS
NAOOOOO690A = COMP
RA00016195A  Al3 2 7|0{24tdn
V7041400250 =2CHAYEZAZS
NA0O0000694B  7|0{(17-17)
NAOOOOD695A  @FA{(15X26X02)
24550-015150 (E2}0|EA|
24550-012150 | E2}0|EA|
RA00016724C YH=x3}
V6001106004 #23E =H|0
V7441203507 YAl
V7441173508 YA
V6001106202 L= =Hjof
RA00016182A Al 27|0{24T
RA00016176A ==
RAO0016727A  BiZ7|0{28T
RA00016143A FHBlanm3xd}
RAO0016142A B FHBiL1m3 Xt
V7441122207 QYA
V6802000010 Z+4
RN42130000B A Ig20
23414-100000 T{Z
V2403600016 SZUZAMX|2E
V5201006016  Him
V2183608030 QJIMZZSUEE
V6001106303 ZeE 240
NAOOOOO740A (A2
V7051400470 [fYHECHAHZAS
RAO0013251A Q@ UAITC174708
RR17070000B |S2{X|El £A|
V7441122207 @YU

e f"f_’_}*PT' ’“ °| e (PTO St

RGO 700 |

A: RGO700
zq 2| 7% o 1
(PART NAME) A (SPEC) (REMARK)

CASE , RR/PTO 1 1
CASE, FR/PTO 1
CAP, FUEL 1
O-RING , P 1 P18 24311-000180
SHAFT COMP , QUTPUT/PLANTING | 1
BEARING , BALL 1 6203 24101-062034
LINER 24X18X2 1 24X18X02
SPRING , CLUTCH 1
CLUTCH , PLANTING 1
C-RING , SHAFT 1 Dl7(=£8) 22242-000170
SHAFT COMP |
GEAR 24TDN, SYNCHRO 1
C-RING , SHAFT 1 D25(%8) 22242-000250
GEAR , 17-17 1
WASHER , 15X26X02 1 15X26X02
DRY BUSH 1 D15X15
DRY BUSH 1 D12X15
SHAFT ASSY, INPUT 1
BEARING , BALL 1 6004 24101-060044
OIL-SEAL(TC) 1 TC203507 24421-203507
OIL-SEAL(TC) 1 TC173508 24421-173508
BEARING , BALL 2 6202 24101-062024
GEAR 24T, SYNCHRO 1
SHAFT COMP 1
GEAR 28T, CHANGE i
FORK COMP, MAIN/PTO/CHANGE ' 1
FORK ASSY, SUB PTO CHANGE 1
OIL-SEAL(TC) 1 {TC122207 24421-122207
BALL, STEEL 2 5/16" 24190-100001
SPRING 20 2
COPPER PACKING 2 M10
SCREW, HEX FLANGE HEAD CAP 2 M10X16 26106-100162
PIN , PARALLEL/A 2 D6X16 22312-060160
BOLT, HEX/SP 10 | M8X30(SP) 26014-080302
BEARING , BALL | 6303 24101-063034
SPRING 1
C-RING , HOLE 1 Da7(7H8) 22252-000470
OIL SEAL 174708 1
BUSH, CLUTCH/PIN 1
OIL-SEAL(TC) 2 |TC122207 24421-122207
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RGO 700 |

A: RGO700

H

(NO) (PART NO) (PART NAME) (PART NAME) A (SPEC) | (REMARK)
43 RAO0016156A AlEZS2{X|H PIN, PLANTING/CLUTCH 1

44 NAOOOOO778A SYI0|E PLATE 1

45 NAQOOQQ774A S2{X| & COMP 'ARM COMP , CLUTCH 1

46 22487-080600 S PIN, FLAT HEAD il D8X60

47 RR64050000B  HHFRIEIX] AT 8 PIN 8 COME-OFF SNAP 3 D8

48 NAOOO00785A £2{X|#0|= CABLE , CLUTCH 1

49 22487-080300 SHIl PIN, FLAT HEAD 1 D8X30

50 V4111600080 | H2tM WASHER, PLAIN i M8 22117-080000
51 20112133000 | R E{ ASSY MOTOR ASSY 1 NAOOOOO781A
52 20084202400 2H MOTOR | NAOOQOO783A
53 V2183606040 CSIMZEESLEE BOLT, HEX/SP 3 | M6X40(SP) 26014-060402
54 34527045010 (RE{E3 LINK , MOTOR 2 NAOOOOO784A
55 V4011600080 AZEIQFM WASHER , SPRING 1 M8 22217-080000
56 V3042600800 SZ4UHE NUT , HEX/2 1 M8 26716-080001
57 V4111600080 | HtAM WASHER, PLAIN i M8 22117-080000
59 NAOOOOO786A AIZel SPRING 1

60 NAO00007798B PTO E¢2}3l BRACKET , PTO 1

61 V2183608020 AMEZEKUYEE BOLT, HEX/SP 6 | MB8X20(SP) 26014-080202
62 NAOCO000769A ZEEY COMP ARM COMP , CONTROL 1

63 NAOOO00737A  S2{X|YCOMP ARM COMP , CLUTCH 1

64 V2403608012 S4EMX|ZE SCREW, HEX FLANGE HEAD CAP 1 M8X12 26106-080124
65 23414-080000 D{# COPPER PACKING 1 M8

66 V7041400120 S=EHCEAHEAS C-RING , SHAFT 1 Dl12(%E) 22242-000120
67 24550-012200 E2i0|FA| DRY BUSH 1 D12X20

68 NAQOOOO733B  Hi|®!Z7|0{(24) GEAR , BEVEL/24 1

69 V6001106906 Z2EZ=H|0{E BEARING , BALL 1 6906 24101-069064
70 V7041400300 ZTECHAHEAS C-RING , SHAFT 1 [D30(==) 22242-000300
71 NAOOO00735A  2FA{(12X20X01) WASHER , 12X20X01 1 12X20X01

72 NAO00007388 Ec{X| CLUTCH 1

73 NAOOOOO736A = SHAFT 1

74 22512-050140 O|NE7| KEY 1 5X5X14

75 V7441152507 Y4 OIL-SEAL(TC) 1 | TC152507 24421-152507
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RGO 700 |

. mRolaBRAKD

A: RGO700

REHZ e s = 4 Bl 1
(PART NO) (PART NAME) (PART NAME) A (REMARK)

1 NAO0000228A | Eg|0|3 SET BRAKE SET 1
2 NAO0000229A =¢2|0|3 ¢|=H SHIFTER , BRAKE 1
3 NAOO000236A 20|32 £ BOSS , BRAKE |
- V6001106305 48 =H|0& BEARING , BALL 1 6305 24101-063054
5 NAOOOOO0319A Ezfo|3 Y COMP ARM COMP , BRAKE 1
6 V7441203208 24 OIL-SEAL(TC) 1 [TC203208 24421-203208
7 NAOOO00285A 17HEH0|E PLATE , FIX 1
8 V2173608016 SQIMZESL4EE BOLT , HEX/S 1 | M8X16(S) 26013-080162
9 NAO0000322B =24 0|E COMP PLATE COMP 1
10 22157-080000 |H2tA WASHER, PLAIN 1 M8
11 V2173608020 [(IMZEEYKZLUEE BOLT , HEX/S 1 | M8X20(S) 26013-080202
12 NAO0000325B &3 E20|E PLATE , LINK 1
13 RR64050000B Bt E|HIX| A4l 8 PIN 8 COME-OFF SNAP 1 D8
14 20112060020  &=HE, 1 PLATE , PRESSURE/1 1, NAOOOQ0Z232A
15 20112060040  Of&HE PLATE , FRICTION 6 NAOOO00Z231A
16 20112060030 | QI 2 PLATE , PRESSURE/Z 6 NAQOO00230A
17 24550-015200 E2}O|FA| DRY BUSH 1. | D15X20

|

E

{

SR, —— —

D36



| ItEZ|AE

D318 n AlH o 742 () (PLANTING SHAFT, DRIVING(F))

FI1G.206-01

D37



D318
eu| maEws
(NO)|  (PART NO)
- 1 NAOOOO0459A
2 RN600100008B
3 RR470700008B

RGO 700 |

AR HZZR(T)(PLANTING SHAFT, DRIVING(F))

(PART NAME)

93
(PART NAME)

o

EQUEAZE COMP
=
=

=
£ 6.5x28
H
[=]

SHAFT COMP , JOINT
PIN 6.5X28, FLAT HEAD
PIN 6, COME-OFF SNAP

A: RGO700
IS f] 2
A (SPEC) (REMARK)
: -
1 | D6.5X28
1 D6
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- D319 =
=t FEHS g9
(NO) (PART NO) (PART NAME)
1 NAOOOOO141A E 0|2 S COMP
2 NAOO00Q151B A mZ2l
3 NAOOOO0149A E20|E23(H|T)
4 NAOOOOO150A AZE
5 RR64050000B i} AIEIX| ALHT g
6 22487-120550 S=m
7 V5001920020 EI(=2)
8 NAOOOOO170A A ZEH| O|&(H|E-2iH)
9 V4111600060 T QFA
10 RR47070000B (B EIRX] AT 6
11 NAOOOOO160B AZELE COMP
12 22157-080000 T QA9
14 V4111600080 T OFA{
15 NAOOOOO175A A I 2I(HE 058)
16 NAOO000166A | AZEH O|E(H E-E)
17 36857040110 | EA|(10X12X06)
18 V4111600100 | QbAd
19 NAOOOO0180B C|ZR2E
20 NAOOOOO154A E@|0]|3 2= COMP
21 V3043600080 KZHE
22 NAOOO00157A {E COMP
25 RN78160000B | AII2l 14X45
26 V4111600060  EHOIA
27 22487-080160 L2l
28 RR51230000C BFRIEEX| AT 10
29 NA00000177B C|ZZm S COMP
30 NAOOOOO179A Amal
31 V5601600212 Ayim

RGO 700 |

~ OE(PEDAL)
£ i

(PART NAME) A
PEDAL COMP , BRAKE 1
SPRING 1
LOCK , PEDAL 1
SPRING 1
PIN 8 COME-OFF SNAP 4 D8
PIN, FLAT HEAD 1 D12X55
PIN , SPLIT 2 2X20
CABLE , THROTTLE/PEDAL-LEVER 1
WASHER, PLAIN 1 M6
'PIN 6, COME-OFF SNAP 2 D6
PEDAL COMP , THROTTLE 1
WASHER, PLAIN 2 M8
WASHER, PLAIN 2 M8
SPRING , HEOQS8 1
CABLE , THROTTLE/PEDAL-ENGINE 1
BUSH , 10X12X06 2 D10X6
WASHER, PLAIN 2 M10
ROD , DIFF 1
ROD COMP , BRAKE 1
NUT , HEX/2 4 M8
NUT COMP 2
SPRING 14X45 i
WASHER, PLAIN 2 M6
PIN, FLAT HEAD 1 D8X16
PIN 10, COME-OFF SNAP 2
PEDAL COMP , DIFF LOCK 1
SPRING 1
SNAP PIN 6 1 D6

A: RGO700

H 1

(REMARK)

22417-200200

22117-060000

22117-080000

NAOOCOO164A
22117-100000

26716-080002

22117-060000

22360-060000
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RGO 700 |

¥b3zb o] 2 (FRONT WHEEL)

A: RGO700
= EEHS g3 &9 T 4 H| 1
(NO)|  (PART NO) (PART NAME) (PART NAME) A | (SPEC) (REMARK)
1 | RAO0D014585A |FMAFE 650X95 3]E ~ IWHEEL COMP, FR/650 2
2 | V2183612025 SIMEELZE=E BOLT, HEX/SP § M12X25(SP)  26014-120252
3 RAO0014772A M & EHHH 95 CAP, WHEEL/FR 2
4 V2183608020 tMzgYsSZUEE BOLT, HEX/SP 6 | M8X20(SP) 26014-080202
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RGO 700 |

S S (REAR WHEEL)
A: RGO700

=i BEHS 29 23 g 73 H 1
(NO) |  (PART NO) (PART NAME) (PART NAME) A | (SPEC) (REMARK)

1 | RAO0014808B |ZALE 950 & X3!S WHEEL COMP, RH/RR/950 | 1 -

2 | RAO0014807B |&AFE 950 X} X3S WHEEL COMP, LH/RR/950 1

3 | RR37040000A ZE 10X68 BOLT M10X68 2

5 | V3222600120 |ZEO|HEKN L) NUT, SLOTTED 2 | M10 26837-100002

6 | V5001925030 &m(ZI) PIN , SPLIT 2 | 2530 22417-250300

7 | RR37030000A | 9}AI8X45X3.2 WASHER 8X45X3.2 2 | 8X45X3.2

8 | V2183608016 | QiMEZISZEE BOLT, HEX/SP 2 M8X16(SP)  26014-080162

9 | V3043600120 QZH4E NUT , HEX/2 4 MI12 26716-120002

10 | V2013602035 S|ZEE BOLT , HEX 4 | M12X45  26116-120352
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RGO 700 |

(HYDRAU LIC PUMP)

A: RGO700

= FEHE g3 g 3 =% #+4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A (SPEC) (REMARK)

1 NAOOOOO305A HYH™I ASSY PUMP ASSY , HYDRAULIC 1

2 V7231020028 L1HESHOF ORING, S 1 S28 24341-000280

3 V2205408190 S4AHEOIEE HEXAGON SOCKET HEAD CAP SCREW 2 M8X190 26450-081902

4 NAOOOQQ200A HIAZE COMP SHAFT COMP , PUMP 1

5 V6001106804 HEEBEH|HE BEARING , BALL 1 6804 24101-068044

6 V6001106004 ez =Hjjojg BEARING , BALL 1 6004 24101-060044

7 NAOOOO00312A S (AM/HY) PLUG , STRAIT/LOW /4

8 14725100100 & PF 3/8xM18 ELBOW , PF3/8 M18 2 TA00051205A

9 V4011600080 A EIQFM WASHER , SPRING 2 M8 22217-080000
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RGO 700 |

o F402.  SQUH|B(HYDRAULIC HOSE)
_ A: RGO700
= HEYHS R 53 = 4 H] 11
(NO) (PART NO) (PART NAME) (PART NAME) A (SPEC) (REMARK)

1 NAOOD00275B EEEHHE ASSY VALVE ASSY , CONTROL 1

2 V2013608120 SZ4EE BOLT , HEX 3 | M8X120 26116-081202
3 V4011600080 AIZXElQFAM WASHER , SPRING 3 M8 22217-080000
4 V4111600080 HtM WASHER, PLAIN 3 M8 22117-080000
6 16995304000 'SL|2(28) UNION(O-RING) 1 NAOOOOO195A
£ NAOOOOO335B IiO|ZCOMP(ZEdiE -5 PIPE COMP , STEERING V/V-CONTROL V/V | 1

8 NAOOOOO331B O0| ZECOMP(H - gk H) | PIPE COMP , PUMP-STEERING V/V | 1

9 NAQOOOOO313A SA(ZEH-ZHI) HOSE , FILTER-PUMP 1

10 23000-041000 ZAEE CLAMP, HOSE 2 D41

i1 NAQOOOOO312A [ E{A(EIM/HEhH PLUG , STRAIT/LOW 1

12 NAQO0O0O344B EH2|Hz A(530) HOSE , BREATHER 1

13 NAOOQOO343A E22|E = A(400) HOSE , BREATHER 1

14 23080-013000 =z=ASd= CLIP, V BAND 6 D13

15 RRO7080000A &7|#&mio|=1/8 30 PIPE 1/8 BREATHER 3

16 V7201019010 &&=20% O-RING, P 2 P10 24311-000100
17 NAOOO01424A JNUSA(EEASIEH-E3) HOSE, DELIVERY/ROLLING CY-TANK = 1

18 NAOOOO01423A JIYUSA(EEEHIE-42IE) HOSE, DELIVERY/CV-CY i

19 NAOOO01422A IDYSA(HEEZWu-ZalA2iH) HOSE, DELIVERY/CV-ROLLING CY | 1

20 NAOOOOO0295A g Qlmo|= PIPE , DRAIN i

21 NAQ0000285A 1NH™EY0|E PLATE , FIX 1

22 V2173608016 RIMZEEUSFUEE BOLT , HEX/S 1  M8X16(S) 26013-080162
23 NAOOO01583A He2|E = A(600) HOSE , BREATHER 1
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rE

REHZ

(PART NO)

0o =] G w B R

NAQOODO0329A

NAOOO00328A
V3802600080
16995304000
14725100100
NAOOOOO336A
NAOQ000340A
V2183608016

=9

(PART NAME)

&3
(PART NAME)

2% Z2{(OIL COOLLER)

RGO 700 |

QUZ2{ COMP
22{823 COMP
SAEUXHE
FU2(E)

A& PF 3/8xM18

IHO| ZCOMP(H Z -2 2f)
I}O| TCOMP(Z 2{-HST)

AMNZESLEE

COOLLER COMP, OIL
BRACKET COMP , COOLLER
NUT, HEX/FLANGE
UNION(O-RING)

ELBOW , PF3/8 M18

PIPE COMP , PUMP/COOLLER
PIPE COMP , COOLLER/HST
BOLT, HEX/SP

A: RGO?’O(_)_
= "4 H

A (SPEC) (REMARK)

1

1

2 M8 26366-080002
1 NAQOOO0195A
i TAO0051205A
1

1

2 | M8X16(SP) 26014-080162
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RGO 700 |

21| (LIFT CYLINDER)

BEWHS E 3 &9
(PART NO) | (PART NAME) (PART NAME)

[ NAOD000972A | & ZHAl 2IH & 3160 CYLINDER ASSY , HYDRAULIC
NAOOOOO974A | Z=9t7| ACCUMULATOR
NAOOOOQ979A | AZ2 SPRING
21254085050 |9 2|T|A(08) ORIFICE
V7201024011 25802 O-RING , P
RN19030000A | Al2ICH m PIN, CYLINDER
V4111600160 | HOFA WASHER, PLAIN
V7041400160 ZEHCHAWIAAS C-RING , SHAFT

A: RGO700
H| 1

(REMARK)

NAOOOOOS76A
24311-000110

22117-160000
22242-000160

E8



& ZHRIS(LIFT LINK)

E9



RGO 700 |

E405 =Zrel 3 (LIFT LINK)
. A: RGO700
= HEHS g9 & 3 =% 734 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A | (SPEQ) (REMARK)
1 NAOOOO1040A |3 7{ 10|~ COMP(K) BASE COMP , HANGER(K) 1
2 NAOO001026A A2l COMP LINK COMP , UPR 1
3 NAOOOO1079A | 23T COMP PIN COMP , LINK 1
4 V5001930025 |&m(E ) PIN , SPLIT 3 3X25 22417-300250
5 NAOOOOL083A | 23 H|(AH/3) PIN , UPR/RR/LINK 1
6 NA0O00010328 @t COMP ARM COMP 1
7 NAOOO00S77A  3}2l 3 (K) COMP LINK COMP , LOW(K) 1
8 NAQOQO1084A 23 T(3}/A) COMP PIN COMP , LOW/FR/LINK 1
9 V2183608020 QINZEZIQZUEE BOLT , HEX /SP 2 |M8X20(S)  26016-080202
10 | V7601500000 @ 12|AL|Z(A-M6F) NIPPLE, GREASE/A-M6F 3 A-MBFXP10.  NAODOO1758A
11 | 24550-018150 | 2}0|&A| DRY BUSH 4 | D18X15
12 | NA00001091A 23 T(5}/Z) COMP PIN COMP , LOW/RR/LINK 1
13 | V4111600100 HoIA WASHER, PLAIN 1 M10 22117-100000
14 | NAOODOO688A  2+A{(18X23X01) WASHER , 18X25X01 1 |18X23X01
15 | V7041400170 Z=2CHAU2AAS C-RING , SHAFT 1 D17(%8)  22242-000170
16 | NAO0DD008O6A Z7 ROLLER 1
17 | V7081400080 EHAH2 E-RING 2 D8 22272-000080
18 | NAOODO1089A Al2IHTICOMP PIN COMP , CYLINDER 1
19 | NA00001597A A2 SPRING 1
20 | RAD0010923A | Ar&MA #|=n =3} PLATE COMP, SENSOR 1
21 | RAODO11139A = AQX|m PLATE, NEUTRA/SWITCH 1
22 | RAOD0011140A 2|ElAZZ SPRING, RETURN 1
23 | RRA47070000B BpE|EIX| AT 6 PIN 6, COME-OFF SNAP 1 D6
24 | RN30080000A 2|2ALQX|C SWITCH C, LIMIT 1
25 | V1222603016  QtAZ2)d|EHSLIAHSW+PW) SCREW , C/R PAN/SP 2 M3X16(SP)  26023-030162
26 | V2123606016 SIMZRALZUAEE BOLT , HEX /SP 1 M6X16(S)  26016-060162
27 | 24550-018200 E£ajo|EA| DRY BUSH 4  D18X20
28 | NAO0D001489A AQIX|=3HatH SWITCH ASSY, SUB 1

E10
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F501

2l =2f| A (MAIN FRAME )

RGO 700 |

A: RGO700

= FEH=Z 293 =3 =g 4 H| 1
(NO) (PART NQO) (PART NAME) (PART NAME) A (SPEC) (REMARK)

1 NA00000016B Ol COMP FRAME COMP , MAIN 1

2 NAOO000862A ZEINHIH Y COMP FRAME COMP , FIX/HOQD 1

3 V2183608020 QtMEESZLEE BOLT, HEX/SP 5  M8X20(SP) 26014-080202

f NAOO0OO114A ' DHEY0|E COMP PLATE COMP , FIX 1

3 NAO0000451A D™ YU(ZH COMP FRAME COMP , LH/FIX 1

9 V2183612025 QIMZEFZLUSE BOLT, HEX/SP 12 | M12X25(SP) 26014-120252

10 NAQQOOOD458A =g 0|E PLATE 2

11 V2183610020 QIMZEZISZUEE BOLT, HEX/SP 4 | M10X20(SP) 26014-100202

12 V2183610050 QtMAESLSE BOLT, HEX/SP 4 | M10X50(SP) 26014-100502

13 NA00000456A D™ I Y(L) COMP FRAME COMP , RH/FIX 1

14 V2183608090 StMEIEUSLUEE BOLT, HEX/SP 1 MBX90(SP) 26014-080902

15 V3802600080 SZ4EUHXHE NUT, HEX/FLANGE 1 M8 26366-080002

e

e e —————

F2



| AHO| E tzk(SIDE STEP)
F502 : _

F3



RGO 700 |

F502 AO|E &k (SIDE STEP)
A: RGO700
=t REHS g9 g9 =g 4 Hl 2
(NO) (PART NQ) (PART NAME) (PART NAME) A (SPEQ) (REMARK)
1 16606062603 A& COMP PLATE , FOOT 2 NAOQOOO122A
2 V2183608020 QIMEEELSE BOLT, HEX/SP 8  M8X20(SP) 26014-080202
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RGO 700 |

2 EH(STEP)
A: RGO700

=t REEH=s £49 =3 = 34 H| 10
(NO) (PART NO) (PART NAME) (PART NAME) A (SPEC) (REMARK)
1 | NAOD001118A |&tmt, A FLOOR , FR 1

2 V2333608020 (QIMZXESZUEE BOLT , HEX/SPL 18  MB8X20(SPL) 26015-080202
3 NA00001120B &t , /= FLOOR , RH/CTR 1

4 NA0O0001119B |&rm, zp/= FLOOR , LH/CTR i

5 NA00001122B |DHE(S/Z) MAT , RH/CTR 1

6 NAOO001121B OHE(RH/ZE) MAT , LH/CTR 1

7 RR55110000A Z2lAEISZ3 HOOK, PLASTIC 13

8 V2183608050 QIMZEEILZt=E BOLT, HEX/SP 4 | MBX50(SP) 26014-080502
9 NAOOOO1123A &im & FLOOR , RR 2

10 11101032400 AZEX|, oo{22|4 SPONGE , AIRCLEANER 2 NA00OO01437A

F6
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RGO 700 |

504 ~ EU/=(BONNET)
A: RGO700
=t HEEHS E g 293 | 73 H| 1
(NO)|  (PART NO) (PART NAME) (PART NAME) A | (SPEC) (REMARK)
T 1 | RAOO0I9312A EL|E=(X) BONNET, FR 1

2 | NA00001132B I , RH BONNET , RH 1

3 | NA0D0011258B B IHH , LH BONNET , LH 1

4 | V1922605016 |ENTLIA} TAPPING SCREW 10 = MSX15 22857-500160
5 | NAOOOO1130A T E COMP PIN COMP , FIX 1

6 | 20115330010 I (3|T)ASSY LAMP ASSY , HEAD 2 NAOOOOO869A
7 | V2183606020 StMZESU=E BOLT, HEX/SP 2 M6X20(SP)  26014-060202
8 | NAODOOI159B EL|E(Z/2) BONNET , RR/RH 1

9 | NAOD0O1155B EL|E(Z/%p) BONNET , RR/LH 1

10 | NAOOOO1133A EL|E(AH BONNET , UPR 1

11 | V2183608020 SIMZzZgZEE BOLT, HEX/SP 2 M8X20(SP)  26014-080202
12 | NAOOOO1135A % I3 UCOMP FRAME COMP , FIX 1

13 | NAOOOO1142A DEEH0|E FIX PLATE , LH ]

14 | NAODO01139A A Il SPRING 1

15 | NAOOOO1144A TDXEo|E PLATE , RH/FIX 1

16 | V1922606016  EHE LA} TAPPING SCREW 8 | M6X16  22857-600160
17 | RAO00019285A O} (Af/EL|E) MARK , LH/BONNET 1

18 | RA00019286A O3 (S/EL|E) MARK , RH/BONNET 1

19 | RAO0O019287A O3 (Al/EHEL|E) MARK , UPR/LH/BONNET 1

20 | RAO0D19288A Ot (Al/S/EL|E) MARK , UPR/RH/BONNET 1

21 | RA00019289A EUE YT, KM MARK , KM 1

F8



F9



RGO 700 |

F505 O|X}(SEAT)
_ A: RGQ_Z_DO
= FEHZ g3 53 =2 4 H 1
(NO) (PART NO) (PART NAME) (PART NAME) A | (SPEQ) (REMARK)
"1 | RAO0O008068A | O|Xt 'SEAT, DRIVER i

2 NAOOOOQ943B A|EZX7|Q COMP FRAME COMP , SEAT 1

3 22487-081500 F&£T PIN, FLAT HEAD 1 | D8X150

4 V5601600277 AT SNAP PIN 8 1 D8 22360-080000

5 RAODD10923A At&MIA Z &It =3} PLATE COMP, SENSOR 1

6 RN30080000A 2|2lAg|%| C SWITCH C, LIMIT 1

7 V1222603016 QA= 2|LbH| EH2LFAHSW+PW) SCREW , C/R PAN/SP 2 M3X16(SP)  26023-030162

8 RAQ0011139A =& AQx|mt PLATE, NEUTRA. SWITCH 1

9 RAOOD11140A 2|HAZEZ SPRING, RETURN 1

10 RR47070000B  Hi}EIHIX| ALHI] 6 PIN 6, COME-QOFF SNAP 1 D6

11 V2183606016 QIMEEIELU=EE BOLT, HEX/SP 1 MBX16(SP) 26014-060162
12 NAOOOOO949A RE ROD 2

13 V4111600080 TEQFA WASHER, PLAIN 4 M8 22117-080000
14 RR64050000B  BH}RIEIX| ALHI| 8 PIN 8, COME-OFF SNAP 4 D8

15 RN71090000A FMID2(o|X} RUBBER, CUSHION(SEAT) 2

16 RN71100000A  Zf2} 9x14x30 COLLAR 9X14X30 2

17 V2183608045 [ QIMZZSZUEE BOLT, HEX/SP 2 MB8X45(SP) 26014-080452
18 RN782500008 g &%0| GRIP, LEVER(RED) 2

19 V2183608020 QpMEETIQZEE BOLT, HEX/SP 4 MB8X20(SP)  26014-080202
20 NAOOOO1489A |AQX|Z=&tatA SWITCH SUB ASSY 1

e e o

F10




ME| O}7{(CENTER MARKER)
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RGO 700 |

- F506 M Ef E|-9'| (CENTER MARKER)
A: RGO700

= REH= & 9% &3 = 4 H| 1
(NO)|  (PART NO) (PART NAME) (PART NAME) A | (SPEQ) (REMARK)

1 | RND5020000C |AIE{OIH X8 MARKER ASSY, CENTER 1 = —

2 | RRD3030000A AIE{OF(A) MARKER, CTR/LINE 1

3 | V2013608035 |ZE=E BOLT , HEX 1 | M8X35 26116-080352

4 | RRD3060000A 'FA| AZZ SPRING, BELLEVILLE 1

5 | V3402600080 SZEHE NUT 1 M8 26667-080002

6 | V4111600080 TWOIA WASHER, PLAIN 1 M8 22117-080000

F12
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F507 " o= UP?‘IJI(SIDE'MARKER)} o
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RGO 700 |

F507. = - AlO|E O}74{(SIDE MARKER)
. A: RGO700
= FEH=2 g9 g% =g 4 H| 1

_LNOJ (PART NO) (PART NAME) (PART NAME) A [SEI (REMARK)
1 RRD3110000A Ell-fr"[(:ﬁ}_= MARKER, FR 2

2 RRD3300000A | Or74X|X|CHE BASE, MARKER 2

3 RAOO005969A HEGETIH| S A30 HOSE 30, PLASTIC 2

4 FEB6050000A @ FM CUSHION 4

5 RAO0002111A AIO|E DOFHEH (6) HOLDER 6, SIDE MARKER 2

6 V2013608035 S4=E BOLT , HEX 2 M8X35 26116-080352

7 22157-080000 HtA WASHER, PLAIN 4 M8

8 V3043600080 SZ4UHE NUT , HEX/2 4 M8 26716-080002

F14



DLIE| & AS|X|(MONITOR & SWITCH )
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RGO 700 |

F508 DLIE & 22X (MONITOR & SWITCH )

_ A: RGO700
& S8z = 3 & % | 14 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A | (SPEC) (REMARK)

1 NAO0000848B Z2{AE ASSY - CLUSTER ASSY 1

2 14527078702 A|EAQX|x=E} START SWITCH ASSY 1 HAQ0001383A
3 13276642201 EH|AYX| =3t SWITCH ASSY , COMBINATION 1 NAO0001530A
4 NAOOOOL154A A Q|X|EHIA ASSY SWITCH ASSY , CONTROL 1

5 NAOO001143A EL|E #o|& CABLE , BONNET 1

6 NAOO001152A EE&&%0| KNOB , VOLUME 2

7 20085312600  D}FpA QK| ASSY SWITCH ASSY , MARKER 3 NA00001151A
8 V4111600060 (HoIA WASHER, PLAIN 1 M6 22117-060000
9 RR47070000B Wi} EIEIX| ALKT 6 PIN 6, COME-OFF SNAP 1 D6

10 NAOO001153A && ASSY VOLUME ASSY 2

11 NA00001156C 2t , FHi&/K LABEL , CHANGE/MAIN 1

12 NAO00011578  2p¢l , =EtOf 4 /K LABEL , SWITCH PANNEL 1

13 NAO0O001158B 2l , B /K LABEL , CHANGE 1

F16
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F509 l| HiE{2| & ZHE Z2{(BATTERY & CONTROLLER)
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RGO 700 |

EE'I(BATTERY & CONTROLLER)

F509. - H|| E El & A
. R2EHS = 8 g3
(NQO) (PART NO) (PART NAME) (PART NAME)
1 13151121002  HHE{2|(12V45AH)ASSY BATTERY ASSY , 12V45AH
2 RAO0000813A HiGZ| IHEE BOLT, /FIXBATTERY
3 RAO0000988B HiE{2| DEEZIA=TH8D) BRACKET ASSY, FIX/BATTERY
4 V3802600060 SZL4EAUXHE NUT , HEX FLANGE
5 RN26070000D  HHE{2| 7{H{ COVER, BATTERY
6 NAOO001341A ZEEE2{(F) ASSY CONTROLLER ASSY , RR
7 V2183606020 CStMZESLUEE BOLT, HEX/SP
8 NAQO000181A EZZE LOOKING CLIP
9 20085384100 =T MIA(95) ASSY SENSOR , HORIZONTALITY(9)
10 V2183606030 QtMEESZUEE BOLT, HEX/SP
11 20085383100  Zr& & MIA{ ASSY SENSOR ASSY
12 V2183606050 SIMZESKZEE BOLT, HEX/SP
13 RAQ0010689A MIAMURI D2 ™ Ze} COLLAR, FIX/SENSOR
14 RAQO001025A 2iC|0jOjE{ &2 RUBBER, RADIATOR
15 15276040020A Ez2IS TRIP CLIP
16 NAO0001473A |HHE{2|#| 0|2 ASSY CABLE ASSY , BATTERY
17 HAOO000795A 2|0|EAL|X] LIMIT SWITCH
18 V4111600040 HetM WASHER, PLAIN
19 V2013604014 SZEE BOLT , HEX
20 HAQ0000271A EX|H(20MM) GROUND WIRE(20MM)
21 13156684202  THX|M WIRE , CONNECTION
22 RRO8100000A O{AEE BOLT, EARTH
23 NAOO000118A HE T FHH COVER , PROTECT
24 V2183608020 SIMZEESLU=EE BOLT, HEX/SP

M6X20(SP)

M6X30(SP)

MBX50(SP)

M4
M4X14

M8X20(SP)

A: RGO700

(REMARK)

NAOOOOO0137A

26367-060002

26014-060202
NAOOOOO116A
26014-060302

NAOOOOO121A
26014-060502

NAQOOO01602A

22117-040000

26116-040142

NAOOOO1438A

26014-080202

F18
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F510
=t 2EH=2 =29
(NO) (PART NO) (PART NAME)
1 | RMC91300008 |0fjH|@CH X|X|CHB
2 RAOO000899A |GiZimjo|=
3 RAO0002145A | G1ZiTHO| I X 8H(8)
4 | RND2060000A & % 0
5 RAOO000785A GiZ=zC x3}
6 V4011600120 | A I 2IQHA
7 RRC9050000A HE

0i|H] 2 EFxH CH (1) (SEED FRAME(1))

RGO 700 |

22

(PART NAME)

BASE B, SPARE SEEDLING TRAY
PIPE, CONNECTING

PIPE ASSY, CONNECTING

GRIP

ROD ASSY, CONNECTING
WASHER , SPRING

NUT

A: RGO700

= 4 Hl 1

A (SPEC) (REMARK)
T2

2

2

1

4

4 M12 22217-120000

4

F20



| GtEZ|AE

| OSIRENQSEED FRAVER)

e
=i
LN
Lia

F21



RGO 700 |

F511 of|H| 2 ErXHCH(2) (SEED FRAME(2))
A: RGO700

=N FEHs g3 g3 H 1
(NO) (PART NO) (PART NAME) (PART NAME) (REMARK)

1 R-RE}BSGDDOA HE NUT 10

2 V4011600120 AIZEQFAM WASHER , SPRING 12 M12 22217-120000

3 V3342600120 SZUHE NUT 2 M12 26737-120002

4 RRC9020000B OjH|RCH 2E2H ROD COMP, SPARE SEEDLING TRAY 12

5 RRC9010000A  OfH| 2 CH TRAY, SPARE SEEDLING 6

6 V2403608010 SZZ/MI|=2E SCREW, HEX FLANGE HEAD CAP 12  ME8X10 26106-080102

7 RND2070000B | HlatX} & X{CH HOLDER, EMPTY BOX 1

F22
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Z 2= (2)(PLANTING SHAFT, DRIVING(R))

FIG.316-04

FIG.603-19
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RGO 700 |

G601 AME HZA=(Z)(PLANTING SHAFT, DRIVING(R))
A: RGO700
2282 s 9 H| 11
(PART NO) (PART NAME) (PART NAME) (REMARK)
NAOOOO1429A AlERE 2 ASSY SHAFT ASSY , PLANTING
RN60010000B | S5:Tl 6.5x28 PIN 6.5X28, FLAT HEAD D6.5X28
V4111600060  HOHA WASHER, PLAIN 22137-060000
RR47070000B K| AT 6 PIN 6, COME-OFF SNAP




Al 0| M (PLANTING MISSION)

G3



RGO 700 |

A% 0] (PLANTING MISSION)

G602
= FEHS Y g3
(NO) (PART NO) (PART NAME) (PART NAME)
1 NAOOOOO411A | AlEO|MAH O|A(EH CASE, LHKTM,;;’-LINTING
2 NAOOQQQ412A  AISLD|MH|O|A(R) CASE , RH/TM/PLANTING
3 V5201008014  mam 'PIN , PARALLEL/A
4 V7441153007 QYA OIL-SEAL(TC)
5 V7441254208 QYA OIL-SEAL(TC)
6 V7441122207 YA OIL-SEAL(TC)
7 V2183608025 QiM=2eZtEE BOLT, HEX/SP
8 NA0O0O000640B &&= COMP SHAFT COMP , ROLLING
9 V2173610020 QIM=ZSZEE BOLT , HEX/S
10 V2173608020 SIMZZSZEE BOLT , HEX/S
11 V2183606016 SQIMZZSLUE=EE BOLT, HEX/SP
12 NAOO000653A | E20|E COMP PLATE COMP
13 V2183608090 StM=ZEZIEE BOLT, HEX/SP
14 NAOOOO0540A E|0|E PLATE
15 V2183608085 QIMZEZKZUEE BOLT, HEX/SP
16 20085384100 =T AMIA(9%) ASSY SENSOR , HORIZONTALITY(9)
17 V2183606035 QIME2LUEE BOLT, HEX/SP
18 V7201024018 ' &5820% O-RING , P
19 RR17010000E  FL0p7| CAP, FUEL
20 NAOOOO0659B  Z2j|0| E COMP PLATE COMP
21 V2173610030 QIMEZYLZLUEE BOLT , HEX/S

U T S S T 7 I U S T U

A: RGO700

H| 2

(REMARK)

D8X14
TC153007
TC254208
TC122207
M8X25(SP)

M10X20(S)
M8X20(S)
M6X16(SP)
M8X90(SP)
M8X85(SP)
M6X35(SP)

P18

M10X30(S)

22312-080140
24421-153007
24421-254208
24421-122207
26014-080252

26013-100202
26013-080202
26014-060162

26014-080902

26014-080852

NAQOOOOO116A

26014-060352
24311-000180

26013-100302

G4



A= 7]0{(1)(PLANTING GEAR(1))

G5



G603 - A& 7|0{(1)(PLANTING GEAR(1))
_ A: RGO700
=t 2EHS g3 = 3 2| 4 H| 11

_(NO) (PART NO) (PART NAME) (PART NAME) A | (SPEQ) (REMARK)
g NAOO0Q0418A ZOo|&pIs= SHAFT , CHANGE/CROSS FEED = 1

2 37502510230 HIHEPEZ=HT KEY 1 NAO0001356A

3 RR94150000C A|ZE AIE SPRING, SHIFT 1

4 RR94140000A |A|ZE Key KEY, SHIFT 1

5 V7041400180 Z=HCHAHWEIAS C-RING , SHAFT 2 D1g(=g) 22242-000180

6 RR94100000A  Z+Z4Zi2} 18x28x2 COLLAR 18X%28X2 4  18X28X02

7 NA00000422A  7|0{(14-30) GEAR , 14-30 1

8 NAO0000423A  7|0{(14-26) GEAR , 14-20 1

9 NAOO000416A 7| 0{(14-20) GEAR , 14-20 1

10 NAOO000419A 7| 0{(28) GEAR , 28 1

11 V6001106202 Z2E S0 BEARING , BALL 2 6202 24101-062024

12 RR94120000A A|ZEZ2 RING, SHIFT |

13 NAOOOOO420A  H|% 7|0 GEAR , BEVEL 1

14 23414-100000 | IfZ COPPER PACKING 1 M10

15 NAOODO0486A  &l0|&A|ZE{ COMP SHIFTER COMP , CROSS FEED | 1

16 V6802000010  Z BALL, STEEL 1 5/16" 24190-100001

17 RN42130000B A X220 SPRING 20 1

18 NA00000487A & E(M10X12) BOLT, M10X12 1

19 NAOOOOO417A Al Q21 COMP SHAFT COMP , INPUT/PLANTING = 1

20 V6001106204 oz =2H|0j BEARING , BALL 2 6204 24101-062044

21 V7051400470 [FHECHAYIAT C-RING , HOLE 1 |D4n(rye) 22252-000470

22 V7441204708 YA OIL-SEAL(TC) 1 TC204708  24421-204708

RGO 700 |

G6



| GIE2|AE

G604 “ | A2 7]0{(2)(PLANTING GEAR(2))

G7



&=t 2= 53
(NO) (PART NO) (PART NAME)

1 NAO0000426B 30| E=

2 20081050080  7|(05X05X25)

3 V6001106202 ZHE2E 2H o0&

4 NAQ0000432A  7|0{(30-14)

5 NAOOOOD424A  Z+2H(21X25X04)

6 NAODOD0428A | 7|0{(26-14)

7 NAOO0Q0425A 7| 0{(20-14)

8 RR94100000A (7tAZi2} 18x28x2

9 NAOOOOO431A 2| 0{(28)

10 24550-018250 E2}0|&A|

11 NAO0000476A F}2E{= COMP

12 V6001106002 Zl2E =02

13 NAOOOOD484B  AlQIZFAE2= COMP

14 V6001506005 ez =2H|o

15 V7041400180 =HHCHAUHIUAS

R e e

4% 7]0{(2)(PLANTING GEAR(2))

RGO 700 |

A: RGO700
£9 =g 4 H| 1
(PART NAME) A (SPEC) (REMARK)
SHAFT , DRIVING/CROSS FEED 1 —
KEY 5X5X25 1 SX5X25 NAOOOO1361A
BEARING , BALL 2 6202 24101-062024
GEAR , 30-14 1
COLLAR , 21X25X4 2
GEAR , 26-14 1
GEAR , 20-14 1
COLLAR 18X28X2 |
GEAR , 28 1
DRY BUSH 1 D18X25
GEAR COMP , COUNTER i
BEARING , BALL Z 6002 24101-060024
SHAFT COMP ,DRIVING/PLANTING 1
BEARING , BALL 2 6005DD 24104-060054
C-RING , SHAFT 1 Dl18(=g) 22242-000180

G8
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G605 2 0|% 7(FEED CAM)

G9



RGO 700 |

G605
= 258
_(NO)|  (PART NO)
"1 | NA000004828
2 | NA00000483A
3 | 22262-000280
4 | NAO0000488A
5 | NA00000489A
6 | NAO0000485A
7 | V6001506002
8 | V7051400320
9 | V7441153207
11 | 23000-060000
12 | V7041400220
13 | RA00005935A
14 | RA00003498C
15 | 23000-048000
16 | NA00000491B
17 | RN60010000B
18 | V5001916010
20 | NAOO0O1595A
21 | V7051400210
22 | RR94200000A
23 | V4111600060
24 | V7621500000

g3 EdY
(PART NAME) (PART NAME)
0| 1128t BLOCK , SLIDE
olgAa= SCREW , CROSS FEED

STRY~YE
2 A|(222820)
golsex

8 01 2549

AN E

-0 =2

dz2|AL|S(B-M6F)

SNAP RING

BUSH , 22X28X20
BOOTS , CROSS FEED
HOUSING/BEARING
BEARING , BALL
C-RING , HOLE
OIL-SEAL(TC)

CLAMP, HOSE
C-RING , SHAFT
COLLAR 22.4X25.4X8.5
PIN, CONNECTING
CLAMP, HOSE

SHAFT COMP , CARRYNG
PIN 6.5X28, FLAT HEAD

PIN , SPLIT
BLOCK, SLIDING
C-RING , HOLE

'PLUG, BLIND 21

WASHER, PLAIN

NIPPLE, GREASE/B-M6F

A: RGO700

=& 4 H 1

A (SPEC) (REMARK)

1 — —

1

2 D2B(7HE)

2 22X28X20

2

1

2 6002DD 24104-060024

1 D32(7HE) 22252-000320

1 |TC153207 24421-153207

2 D60

2 D22(=8) 22242-000220

1

1

2 D48

1

1 | D6.5X28

1.6X10 22417-160100

1

1 D21(7YE) 22252-000210

1

2 M6 22137-060000

1

G10

NAOOOO1759A



| HES|AE

G606 " 210| % g|H{(LEVER, CROSS FEED)

f
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RGO 700 |

210|% g|H{(LEVER, CROSS FEED)

A: RGO700

37 | H|
(SPEC) (REMARK)

=t FEd= s 3 =9 -
(NO) (PART NO) (PART NAME) (PART NAME) A
1 | NA00000499B 2f B 1| 0| ACOMP B_:SE COMP, LEvER;CR-DSS_FED 1
2 V2173608020 QtM=xzZIZt2E BOLT , HEX/S 2
3 NAO0O000524B | ZO|&A|ZE 2|HCOMP LEVER COMP , CROSS FEED 1
4 RN782500008  &j|&f £Z0 GRIP, LEVER(RED) 1
5 V4111600100 QA WASHER, PLAIN 1
6 V7041400100 Z=¥HCHAUEAZ C-RING , SHAFT 1
7 NAOO001348A 24, &0|&/K LABEL , CROSS FEED 1

M&X20(S) 26013-080202

M10 22137-100000
D10(x%&) 22242-000100

G12



| }E2|AE

¢17425 (CONNECTING SHAFT)

G607
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LDOC"-JG‘IU‘I-FA-WI‘\JI—'%

T O T
r W N~ O

HEHD

(PART NO)

g8
(PART NAME)

g9
(PART NAME)

NAQ000005298
NAOQO005308
V5801404025
NAQOOOOQS31A
RAQ0000927A
V2193606020
NAOOOOO594A
NAQOOOOO605A
V2173608020
V7231015015
NAOOOOO0534A
NAQOOOOOS536A
NAOOOO1591A
V2183608030

ra
nH o
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% oom oone Ky
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R
(m

(=

)
T ox

o0 KA

L
1%
@)
V]

4
E2j|0|E COMP

UAMZEHSHEE

SHAFT , A/CONNECTING

COUPLING
PIN, SPRING

SHAFT , B/CONNECTING

BUMPER

BOLT , HEX/SPL
CAP, PROTECTION
PLATE COMP
BOLT , HEX/S
ORING, S

COVER, B

COVER , A

PLATE COMP
BOLT, HEX/SP

%1% (CONNECTING SHAFT)

RGO 700 |

A: RGO700

= 3 H| 2
A (SPEC) (REMARK)
1

3

3 D4X25 22351-040025
1

1

2 | MBX20(SPL) 26015-060202
2

1

2 M8X20(S) 26013-080202
2 S15 24341-000150
1

1

1

2 MBX30(5P) 26014-080302

Gl4



| GIE2AE

G608 " - Al917} X|X|#| O] A (SUPPORT CASE)

G15



H>

rE

G608

FEHs

(NO) (PART NO)
1 NAOOOQ05358
2 NAQ000005968B
3 RAO0015838A
4 V7201024015
5 V7211031050
6 V5801406016
7 V2183608020
8 27260-620000
9 27260-470000
10 NAQO0006028
11 RR98060000B
12 NAO0000598B
13 V7601500000
14 RR84060000A
15 RR98010000A
16 RR980200008
17 RR98050000A
18 V4111600040
19 V5001916010
20 NAOOOO1099A
21 V4011600080
22 V2205408016

RGO 700 |

AlQ17F X| X|#|0] A (SUPPORT CASE)

A: RGO700
g4 53 =g 14 H| 1
(PART NAME) (PART NAME) A | (SPEC) (REMARK)
AlQIZLX| K| #H| O] A CASE , SUPPORT/ARM 3
SnZEA BOSS , SUNGEAR/FIX 6
2 Al 15x19X12 BUSH 6  15X19X12
2580% ‘O-RING, P 6 P15 24311-000150
I1X808 O-RING , G 6 G50 24321-000500
Ama o PIN, SPRING 6 | D6X16 22351-060016
IMEESURE BOLT, HEX/SP 18 M8X20(SP)  26014-080202
Al 2I24 CAP, SEALLING 3 D62
HEH CAP, SEALLING 3 D47
S LIZ2{X|2 COMP ARM COMP , UNITCLUTCH 3
2 E6X8X%28.5 BOLT 6X8%28.5 3
guZeX Aoy SPRING , UNITCLUTCH 3
2| ALE(A-M6F) NIPPLE, GREASE/A-M6F 3 A-M6FXP10  NAQOO001758A
2 A| 10x15x20 BUSH 10X15X20 3 |10X15X20
Q AAITC4 10x20x7 SEAL TC10X20X07/OIL 3 TC102007
o L1 2 p{ K| Tl PIN, UNIT CLUTCH 3
SEI 4X20 PIN 4X20, FLAT HEAD 3 | D4x20
HOIA WASHER, PLAIN 3 M4 22137-040000
Sgulie=) PIN , SPLIT 3 1.6X10 22417-160100
IO|EE20|E PLATE , GUIDE 3
AT EIQLM WASHER , SPRING 6 M8 22217-080000
SAAHLO|EE HEXAGON SOCKET HEAD CAP SCREW 6 = MB8X16 26450-080162

G16




(PLANTER DRIVING)
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RGO 700 |

G609 Alol7} 1= (PLANTER DRIVING)
A: RGO700
=t 2EHS g3 = 8 T 4 H| 1
(NO) (PART NQO) (PART NAME) (PART NAME) A (SPEC) (REMARK)

1 NAQ00000550A (AlEE= COMP SHAFT COMP , PLANTING/VERTICAL| 3

2 RA000029288B St EK|AZE SPRING, SAFETY CLUTCH 3

3 RA000029278 CtHE2{X|(F) CLUTCH(REAR), SAFETY 3

4 24550-012120 EZ2iO|&A| DRY BUSH 3 D12X12

5 NAOOD0O542A CIEEX|H= SHAFT , CAM/SAFTYCLUTCH 3

6 RA00002924A SaHX|EA|12 BUSH 12, FLANGE 3

7 RAO0002930A H|0{&BB62/22/UU BEARING BB62/22/UU 3

8 RA00002922A  H|=H 7| {20T GEAR 20T, BEVEL 3

9 RAQQ002929A  Z2}12x20x6 COLLAR 12X20X6 3

10 22207-012160 Bl AHE WIRE SNAP RING 3 1D12XT1l.6

11 V6001106004 Z2E EH|OE BEARING , BALL 3 6004 24101-060044
12 V7051400420 FHECEAUEIAE C-RING , HOLE 3 |DA2(7YEB) 22252-000420
13 RAOO002931A B 7|0{14T GEAR 14T, BEVEL 3

14 NAOOOQO541A AlEZ2EZZ=COMP SHAFT COMP , DRIVING/PLANTING | 3

15 V7041400170 ZEC(EAUEAT C-RING , SHAFT 3 [D1/(ZE8) 22242-000170
16 V6001106005 e £H|0je BEARING , BALL 3 6005 24101-060054
17 V7051400470 FYHECHEAUHEIAS C-RING , HOLE 3 |D4A7(7YE) 22252-000470
18 V7441204708 U4 OIL-SEAL(TC) 3 TC204708 24421-204708
19 V6001106003 Zex= =H||0ig BEARING , BALL 3 6003 24101-060034
20 V7051400350 AHECHAUHEAS C-RING , HOLE 3 D3IS(THE) 22252-000350
21 V7441173508 Y4 OIL-SEAL(TC) 3 TC173508 24421-173508
22 NAOQOOO544A Al Qb= SHAFT, ARM/PLANTER 3

23 NAO0001543A &=2io|E=X CAM, SLIDE 3

24 NAQ0001601A A ZE SPRING 3

25 RR19200000A 2}0|L415.2X24X1 LINER 15.2X24X1 12

26 V7041400150 =ECEAUYEAS C-RING , SHAFT 6 Dl15(=8) 22242-000150
27 NAQ0001544A 7|0{28(180%) GEAR 28 3

28 V6001106002 ZE2Z sH|0 & BEARING , BALL 3 6002 24101-060024
29 RAQ00003419B  AIj 0| A 20X40X1 SPACER 20X40X1 3 20X40X01

30 V7051400500 HECEHAYZAFE C-RING , HOLE 3 D50 22252-000500
31 NAOOOOOS51A SH™ 22 X|= ASSY SHAFT ASSY , SAFETY CLUTCH 3

G18
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G610

RGO 700 |

2t = Z2{X| #|0|=(RESPECTIVE CLUTCH CABLE)

HIHS
TEH:L'E

(PART NO)

A: RGO700

g3 g3
(PART NAME) (PART NAME)

NAQ00008228
NAQ00008288B
NAQO00O0763B

2tz 70|, 2 CABLE , 2/RESPECTIVE
Zt X 70|, 3 CABLE , 3/RESPECTIVE
2= 7 0](1) CABLE , 1/RESPECTIVE

4

(SPEC) |

1
1
1

H| 1

(REMARK)

G20
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G611 ” X|X| = %|E(CONNECTING FRAME)
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RGO 700 |

G611 X|X| =3 Q! % E(CONNECTING FRAME)

A: RGO?OE
= REYHS g9 g3 T2 #+4 H| 1
(NO)|  (PART NO) (PART NAME) (PART NAME) A | (SPEC) (REMARK)
"1 | NAOOO01062B | Z=a|0|E COMP PLATE COMP 2
2 | NAO0001064B |Zajo|E PLATE 1
3 | V2183608090 QtMZEZSUEE BOLT, HEX/SP 12 'M8X90(SP)  26014-080902
4 | V5801406016 |@Amalm PIN, SPRING 4 | D6X16 22351-060016

G22
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= REH=s
(NO)|  (PART NO)
1 | NA0O00006068
2 | NA00000648B
3 | RRA2100000A
4 | RAO0000839A
5 | V2173610030
6 | RA00002071A
7 | V4111600100
8 | RA00000848A
9 | V4011600100
10 | RA00014521A
11 | NA00001421A
12 | RA0D0000843B
13 | 20084200022
14 | 20084200030
15 | V3802600060
16 | V1222604010
17 | V2183610020
18 | RA00014522A
19 | RA00014523A

598

(PART NAME)

0| Y Iy ACOMP
o 24| k| COMP

|El

2tAM

e
HL

0x
Im

m

:

= =
m m
1

Bl K om R
rm o
e 2= = HO mr 4o ow
o4
| >
I=]
o

2 o
¥
&
B
iee
Im

Rirs
EA
o
or
T

EEEH'IIO-IE' (24104-060070)

90 PF1/4M ~ PT1/4M

AlEH o7 (PLANTER CONNECTING)

RGO 700 |

A: RGO700

&3 | 74
(PART NAME) A | (SPEQ)

FRAME COMP, PLANTING | 1
HITCH COMP , CONNECT 1
BALL BEARING 2
PLATE, ROTOR/LOCK |
BOLT , HEX/S 1 M10X30(S)
VALVE ASSY, HORIZONTAL 1
WASHER, PLAIN 3 | MI0
BOLT M8X23 2 | M8x23
WASHER , SPRING 1 | MI0
ELBOW, 90 2
BOLT, FIX 1
SPRING, ROLLING/CORRECTION | 2
POTENTIOMETER 1
ARM , POTENTIOMETER 1
NUT , HEX FLANGE 1 M6
SCREW , C/R PAN/SP 2 |M4X10(5P)
BOLT, HEX/SP 6 | MI10X206P)
COUPLER 1
NIPPLE 1

H| 2
(REMARK)

26013-100302

22137-100000

22217-100000

NAOOOOOS55A
NAOOOOOS56A
26367-060002
26023-040102
26014-100202

H2



£

283 X|x| Za|Ql(SUPPORT FRAME)

H3



= S2EH=Z 23 &9
(NO) (PART NO) (PART NAME) (PART NAME)

"1 | NAO0000668B | REIX|X|CH(EH) COMP  |SUPPORT COMP , LH/BED
2 NAOO000673B  REEIAX|X|CH(S) COMP SUPPORT COMP , RH/BED
3 V2183608025 QM= ZEE BOLT, HEX/SP
4 V2183608090 QIMZEZLZtEE BOLT, HEX/SP
5 NAO0O0O00S30B  AtO| == I{(Zh COMP BUMPER COMP , LH/SIDE
6 NAOOD00932B  A}O|E HITH(2) COMP BUMPER COMP , RH/SIDE
7 22487-100450 S&m PIN, FLAT HEAD
8 RR51230000C HFE|EFX| ALKT 10 PIN 10, COME-OFF SNAP
9 NAOOD0D0929A &3 HOOK
10 NAOOD0D0918A A2 SPRING
11 V4111600100 HQ}A WASHER, PLAIN
12 V5001925020 EIE(ED) PIN , SPLIT
13 NA000007498 |Z2IX|X|] COMP SUPPORT COMP , ROLLING
14 V2183608020 QtMZZLZtEE BOLT, HEX/SP
15 NAOOOO0S03A =3 HOOK , MARKER
16 35605033020  9}0|O{ Q1= L2 9A WASHER , WIRE WITHDRAWAL
17 V2173606020 otMZ=ZSLUEE BOLT , HEX/S
18 NAQ0000741B | Z2{X|X|C§f COMP SUPPORT COMP , ROLLER
19 V2183606016 QIMEZSZUEE BOLT, HEX/SP
20 NAOOODO663A &2}0|E SLIDER
21 V7081400060 EHALHE E-RING
22 NAOOD01489A AQX|Z=THatH| SWITCH ASSY, SUB
23 RAO0010923A At MIA 2|=2TF X3} PLATE COMP, SENSOR
24 RA00011139A =gl A9x =t PLATE, NEUTRAL/SWITCH
25 RAO0011140A 2|EHAZE SPRING, RETURN
26 RN30080000A 2|8IAL%| C SWITCH C, LIMIT
27 RR47070000B  BH}EIHIX| AT 6 PIN 6, COME-OFF SNAP
28 V1222603016  QFA X 2JLtH|EFSLIAHSW+PW) SCREW , C/R PAN/SP
29 V2193606020 QtMEEgZiE=EE BOLT , HEX/SPL

[ o TR - G R (S T S R S e e - T o T R e | -2

10

2
2
2
1
3
3
1
1
1
1
1
1
2,
1

RGO 700 |

A: RGO700

H| 1

(REMARK)

MBXZ5(5P) 26014-080252
MB8X90(SP) 26014-080902
D10X45
M10 22137-100000
2.5X20 22417-250200
M8X20(SP) 26014-080202
TA00053217A
MEX20(S) 26013-060202
MEX16(SP) 26014-060162
D6 22272-000060
D6
M3X16(SP) 26023-030162
M&X20(SPL) 26015-060202

H4



| pE2|AE

H703 ﬂ ~ &X|7| 0}7{(LINE MARKER)

H5



LDOOH-IG'\LH-ILLUI\JI—*%

T N T O O T T e o T o T O O T T T T T T L T T T L S Y
W o ~ O W B W N W W W w00~ ot B W =R O

Lo

Z%|7] 0}7(LINE MARKER)

RGO 700 |

FE8H= 29

(PART NO) (PART NAME)
NAO00009198B | =x|7|0t3{(ZhH COMP
NAO0000923B | Z=X|7|0+74(2) COMP
NA00000898B Z|0|E
NAOOOO0909A O} 3IX| COMP
NAOOOQ0896B | Z &HHf|o| A
V6001506001 ZHEE £t
NAOOOOO905A  7|0{ COMP
NAOOOOO8S7A  9FAM
NAODOOO899A A2
35823370050 A3 2l E ASSY
V2183606030 QIMZESZUEE
HAO0000795A 2|0|EAQ|X|
V1222604016  QtMZEZLH|EL
NAOOOOO900A O} 7{H
V2193606020 QIMZEZQZUEE
V2183608025 QIMZTES2EZE
V2173608020 QMRS ZUA=E
NAOOOO0O901A  X|X|mt
V2183608080 QIMTEKZ=E
V2183608020 QIMEESZUEE
V2183608080 QtMEZISZEE
V2183608020 QIMETISZUEE
NAOOOO0911A | OfFH A 2/(F}
NAOOOO0912A O|FtAmE(L)
NAO0000921A JNHEY0|E COMP
V2173606012 QiMEEISZU=EE
NAOO0O00922A OfHHZH= COMP
NAOOOOO918A A2
V4111600080 THetA
20117072100 O} ¥ COMP
V5001920015 EE(ZF)

LEAHSW+PW)

) A: RGO700
29 2 74 Hl 2
(PART NAME) A | (SPEQ) (REMARK)

MAKER COMP , LH/LINE 1

MAKER COMP , RH/LINE 1

PLATE 2

HINGE COMP , MARKER 2

BASE , TURNABOUT 2

BEARING , BALL 4 | 6001DD | 24104-060014
GEAR COMP 2

WASHER 2

SPRING , MARKER 2

MOTOR ASSY , SCREEN 2 NAO0OOO808A
BOLT, HEX/SP 6 M6X30(SP)  26014-060302
LIMIT SWITCH 4

SCREW , C/R PAN/SP 4 |MaxX16(P)  26023-040162
COVER , MARKER 2

BOLT , HEX/SPL 2 MEX20PL)  26015-060202
BOLT, HEX/SP 4 |M8X25(SP)  26014-080252
BOLT , HEX/S 2 |M8X20(S)  26013-080202
PLATE , SUPPORT 2

BOLT, HEX/SP 2 M8X80(SP)  26014-080802
BOLT, HEX/SP 4 M8X20(P)  26014-080202
BOLT, HEX/SP 2 |M8X80(SP)  26014-080802
BOLT, HEX/SP 4 |M8X20(SP)  26014-080202
SPRING , LH/MARKER 1

SPRING , RH/MARKER i

PLATE COMP , FIX 2

BOLT , HEX/S 2 |M6X12(S)  26013-060122
SHAFT COMP , CONNECT/MAKER| 2

SPRING 2

WASHER, PLAIN 4 M8 22137-080000
WHEEL COMP , MARKER 2 NA00001375A
PIN , SPLIT 2 2X15 22417-200150

H6



o Zl0|, 24| =H(DEPTH, AMOUNT ADJUSTER)
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RGO 700 |

~ H704 | ol ZIo|, R ZH(DEPTH, AMOUNT ADJUSTER)
_ A: RGO700
= F8H= &3 g 3 =g 74 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A | (SPEQ) (REMARK)
1 NA0OO00954B | AlE210| =32 COMP FRAME COMP , ADJUST/DEPTH| 1
2 NAOOOO0967A  AlEZ10| &t COMP LEVER COMP , DEPTH/PLANTING = 1
3 TTD6650000A | 122044 CAP, RUBBER 1
4 22487-060500 F=Il PIN, FLAT HEAD 1 D6X50
5 RRBO020000A Al22Zj0|t| Ax2l SPRING, PLANTING DEPTH LEVER = 1
6 V4111600060 | QbAd WASHER, PLAIN 1 M6 22137-060000
7 V5001916010 EI(Z3) PIN , SPLIT 1 | 16X10 22417-160100
8 HA00000795A  2|0|EA QX LIMIT SWITCH 1
9 V1222604016 | QFA =2 S| XIS LIAHSW+PW) |SCREW , C/R PAN/SP 1 M4X16(SP)  26023-040162
10 NAOOOO1116B X @X|2bX=ZX | COMP  |LEVER COMP, ADJUST/AMOUNT 1
11 22487-060450 SEIi PIN, FLAT HEAD 1 D6X45
12 NAOOO00935A | 7}0|E GUIDE 2
13 V2183608020 QIMZEZU=E BOLT, HEX/SP 2 | M8X20(SP)  26014-080202
14 NA000011098 RFHZFHZL COMP ROD COMP , ADJUST/AMOUNT 1
15 NAO0000931B 2|EHA =2 SPRING, RETURN 1
16 V4111600060 HQtAM WASHER, PLAIN 1 M6 22137-060000
17 V5001916010 EI(T2) PIN , SPLIT 1 | 16X10 22417-160100
18 22487-080160 Sl PIN, FLAT HEAD 1 | DB8X16
19 NAOO001105A Z2j|0|E PLATE 3
20 V2173606020 SQIMZZSZEE BOLT , HEX/S 3 M6X20(S)  26013-060202
21 NAO0D00992B 2| &{7}0|E COMP GUIDE COMP , LEVER 1
22 V2183608025 QIMZRSZEE BOLT, HEX/SP 3 MB8X25(SP)  26014-080252
23 36424960070 AI2 Y=l PLATE, STOP/SPRING 2 NAO0001354A
24 HAO0000210A 2| UAL|X|ncE LIMIT SW(NC) 2
25 V1222603020 | QFAM X 2|LH| A2 LIAHSW+PW) SCREW , C/R PAN/SP 4 |M3X20(SP)  26023-030202
26 RA00001548A 120174 30 CAP 30, RUBBER 2
28 NAOOO00997B  &|&{7}0|E COMP GUIDE COMP , LEVER 1
29 NAOOOO0937A H=x BOOTS 1
30 V7041400200 E=3HCHAUMIIAZ C-RING , SHAFT 1 D20(=8)  22242-000200
31 NAO0000934A  Of & METAL 1
32 V6001506004 % =2H|0fal BEARING , BALL 1 6004DD 24104-060044
33 V7051400420 FHEBCHAWZAS C-RING , HOLE 1 Dax7¥E)  22252-000420
34 NAOOOO0936A O|&= SHAFT , SCREW ]
35 | NA00001001A Z 20| E COMP PLATE COMP 1
36 ; 35823370050 A3 RIZE ASSY MOTOR ASSY , SCREEN 1 NAQOO00808A
37 | V2183606030 (QIMZREKZUEE BOLT, HEX/SP 3 M6X30(SP)  26014-060302
38 | NAOO00D0938A 7{H{(Z) COVER, RR 1
39 V2183606012 QIMZEEZU=EE BOLT, HEX/SP 2 M6X12(SP) 26014-060122
40 RR64050000B |bBpRIEIK| ALHI] 8 PIN 8, COME-OFF SNAP 1 D8
41 NAODO01284A QS # 0| CABLE, ADJUST/AMOUNT 1

H8



H704 0|2t Z/0|, B|2F =X (DEPTH, AMOUNT ADJUSTER)

20
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RGO 700 |

H704 0| Zio|, B2 =Z(DEPTH, AMOUNT ADJUSTER)

A: RGO700
HEHDS E o E o *2| 3A H| 2
(PART NQ) (PART NAME) (PART NAME) A (SPEC) (REMARK)

V4111600080 %;}_H ] 'WASHER, PLAIN 3 bT-S; 22137-080000

TT80180000A =Sc=iXZ b CLAMP B 1

NAO0D00S539A Z0|E PLATE 1

V2183608085 QSIMEEFLUEE BOLT, HEX/SP 2  MB8X85(SP) 26014-080852

NAOOO01370A @FO|O{EHE(170) BAND , 170 2

TTB9420000A LIYEZE HiE 250 BAND 1

NAOOOO1346A 2}dl!, @A|/20|xX LABEL , AMOUNT/SEEDLING 1

NAOOD01347A 2jdll , R&|/20|xH LABEL , AMOUNT/SEEDLING 1

H10
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H705 || % ZAX|(HYDRAULIC SENSITIVITY)
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RGO 700 |

89 ZHX|(HYDRAULIC SENSITIVITY)

A: RGO700

=t 28 s 3 g9 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A (REMARK)

1 NAO0001012B | X|X|Z2J0|E COMP PLATE COMP , SUPPORT 1

2 V2173608020 QtMEZLzt=E BOLT , HEX/S 3 M8X20(S)  26013-080202

3 NA0O00010058 &3 Zg0|E PLATE, LINK 1

4 NA00001016B &3 COMP LINK COMP, SENSOR 1

5 22487-080450 SEI PIN, FLAT HEAD 2 D8X45

6 V4111600080  HQtA{ WASHER, PLAIN 7 M8 22137-080000

7 RR640500008 B RIEHX| ALHT] 8 PIN 8, COME-OFF SNAP 6 D8

8 20117120020  ZX|H 0| A BASE , SENSING 1 NA00001378B

g RR98010000A @ YAITC4 10x20x7 SEAL TC10X20X07/0IL 1 TC102007

10 NAOOOO1009A QA WASHER 2

11 NAOOOO1007B | ZIX|AZEl SPRING , SENSOR 1

12 NAOO001718A E2|0|E COMP PLATE COMP 1

13 NAO0001720A A I 2 SPRING 1

14 NA00001019C | Z{X|Qt COMP ARM COMP , SENSOR 1

15 V7041400100 EHCHAUWIAAS C-RING , SHAFT 1 D10(%%8)  22242-000100

16 20084200022  EEIA{D E POTENTIOMETER 1 NAO0000555A

17 V1222604012 | QtA = 2JUtH| X2 LFAHSW+PW) | SCREW , C/R PAN/SP 2  M4X12(SP) 26023-040122

18 20117120030 744 COVER 1 NAQ00013778B

19 V1222604010  FAM{ X2 Ltb| RS LIAHSW+PW) SCREW , C/R PAN/SP 4 |M4X10(SP)  26023-040102

20 NAOOOO1008B EZZEZE COMP ROD COMP , FLOAT 1

o) V4111600100 QA4 WASHER, PLAIN 2 M10 22137-100000

22 RR51230000C  HEEX| AT 10 PIN 10, COME-OFF SNAP 2

23 NA00001011B  Z'X|2E(8H ROD , LOW/SENSING 1

24 V3043600080 S2H4E NUT , HEX/2 1 M8 26716-080002

25 TC94080200A =R EQC RODEND 1

26 V3802600080 SZEZMA|HE NUT , HEX FLANGE 1 M8 26367-080002

27 22487-080500 S=m PIN, FLAT HEAD 2 | D8X50

H12
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HEf 2 E(CENTER FLOAT)

RGO 700 |

A: RGO700

=t TEH= =9 =93 =g "4 Hl 1
(NO) (PART NO) (PART NAME) (PART NAME) A (SPEQ) (REMARK)

| NAQO001047A MEZSZE FLOAT , CENTER i |

2 NAQO001071B |2 EX|X|CH(FH) COMP BRACKET COMP , FR/FLOAT il

3 V2183608020 [(MEBSZLUEE BOLT, HEX/SP 4 | M8X20(SP) 26014-080202

4 24550-010100 =205 A| DRY BUSH 2 | D10X10

5 V4111600100 @ E2AM WASHER, PLAIN A M10 22137-100000

6 RR51230000C  HHfRIEEX] AtHE 10 PIN 10, COME-OFF SNAP 2

7 NA00001052A E=2EX|X|Cf(FE) COMP BRACKET COMP , RR 1

8 NAOOOO1058A Z==EEE COMP ROD COMP , FLOAT 1

9 22487-080600 FH I PIN, FLAT HEAD 1 D8X60

10 NA000010488 A IZEZl SPRING 1

s 22487-080650 SFHEI PIN, FLAT HEAD 1 D8X65

12 22487-101100 &£ PIN, FLAT HEAD 1 D10X110

13 V4111600080 H2tM WASHER, PLAIN 3 M8 22137-080000

14 RR64050000B  HF&IGIX] AT 8 PIN 8 COME-OFF SNAP 2 D8

H14
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RGO 700 |

AO|E &2 E(SIDE FLOAT)

=t FEHZ 23
(NO) (PART NO) (PART NAME)
1 NAOOOO1061A AIO|EEZE -
2 NA000010698B ZE=2 EX|X|CH(H) COMP
3 V2183606018 QJUMEEUSZEE
4 22487-080750 S&I|
5 RRA7080000D Z=2E ¢
6 RRA6050000A E2E Amg
7 V4111600080 (HQtA
8 RR64050000B  Hi}EIEIX| ALkm 8
9 NA000010678 Z =2 EX|X|CH(F) COMP
10 V2183608020 QUIMEESZE2E
11 NAOO001093B II(A}IO|EZ=zE)

PIN , SIDE/FLOAT

- A: RGO700
E o S H| 1
(PART NAME) TI (SPEC) (REMARK)

~ FLOAT, SIDE 2

BRACKET COMP , FR/FLOAT 2

BOLT, HEX/SP 4  M6X18(SP) 26014-060182

PIN, FLAT HEAD 4 | D8X75

ARM, FLOAT 2

SPRING,FLOAT 4

WASHER, PLAIN 4 M8 22137-080000

PIN 8 COME-OFF SNAP 6 D8

BRACKET COMP , RR/FLOAT 2

BOLT, HEX/SP 4  MBX20(5P) 26014-080202

2
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~ H708

~ T (RAIL, GUIDE)
A: RGO700

= FEH= 23 =98 =g 74 H 1
(NO) (PART NO) (PART NAME) (PART N_F:MEJ A (SPEC) (REMARK)

1 NA000010948 7t0|= ¥ RAIL , GUIDE 1

2 NA0OOO01101B HIErZe0lE PLATE , RAIL 2

3 V1122604012  +AtS T AR ELIA} SCREW, C/R PAN 6 M4X12 26573-040122
4 NA000011078 &=Z2t0|EH| 0|~ COMP BASE COMP , SLIDING 3

5 V2173608012 SIMZEHSLEE BOLT , HEX/S 3 | M8X12(S) 26013-080122

6 NAOOO01103A E7I0|E(F) GUIDE , FR/LONG 6

7 NAOOOO1097A 7i0|E & Ztot PLATE , GUIDE/RAINFORCE 6

8 NAQOOO1095A &E710]E(LH) GUIDE , LH/LONG 6

9 NAOOOO1096A & 7}0|E(RH) GUIDE , RH/LONG 6

10 V1122605016 +XAIE T A|E LAt SCREW, /R PAN 12 = M5X16 26573-050162
11 V4111600050 HetAM WASHER, PLAIN 24 M5 22137-050000
12 V4011600050 AZEIQtM WASHER , SPRING 12 M5 22213-050000
13 V3047000500 &|44HE NUT , HEX/2 12 M5 26713-050002
14 RRC2010401A +XAtT+HEE M5 BOLT M5, CROSS RECESS 12

15 NAO0001098A E7(0|EEE CLIP , GUIDE/LONG 6

16 NAOOOO1289A Y3 1A FIXTURE , BED 2

17 V2193606016 RIMEESZLUEE BOLT , HEX/SPL 2 | Mb6X16(SPL) 26015-060162
18 NAQ0OO01102A | 7{4lE CONNECT 2

19 V7601500000 d2|ALE(A-MEF) NIPPLE, GREASE/A-M6F 2 | A-MBFXP10 NAOOOO1758A
20 V1122604008  +X}& 'H|ESLEAL SCREW, C/R PAN 2 M4X8 26553-040082
21 NA0OO01100C (7}O|Eg|& ASSY RAIL ASSY, GUIDE 1

RGO 700 |
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RGO 700 |

H709 2E{ AlE0HROTARY PLANTING)
A: RGO700

= FEHZ 53 g3 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A (SPEL]) (REMARK)

1 20127382000 | R2E{AISS(Z}) SET ARM SET , LH/PLANTING 3 NAOOOO1381A

2 20127392000 |2 E{AE (L) SET ARM SET , RH/PLANTING 3 NAOOOO1486A

3 20127382100 'AMEZEH O|A(EN ASSY CASE ASSY , LH/ROTARY 3 NAOOOO1386A

4 20127392100 [AE2E{# O|A(S) ASSY CASE ASSY , RH/ROTARY 3 NAOOOO1487A

5 20127383000 | AlZRF(Zh) ASSY ARM ASSY , LH/PLANTING 6 NAOOOO01387B

6 20127393000 |4 E QA (F) ASSY ARM ASSY , RH/PLANTING 6 NAO00001488B

7 RRAOO10000A (AlESr Al SHIM, PLANTING ARM 12

8 V2173608035 QAMZESLU=EE BOLT , HEX/S 24 ' MEX35(S) 26013-080352

9 RR99060000A  H|O|m{Hl PIN , TAPPER 6

10 V3802600080 S4ESEHX|HE NUT , HEX FLANGE 6 M& 26367-080002
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RGO 700 |

e H/710 oA E.E'l 7‘“ 0] 2 (ROTARY PLANTING)
A: RGO700
= HEWHS &9 & 5 Hl 1
(NO)|  (PART NO) (PART NAME) (PART NAME) (REMARK)
1 20127390220 | ZEAO|A(LK) CASE , IN/ROTARY 6 NAOOO01409A
2 | 20127392200 |ZE{HO|A(Q) CASE , OUT/ROTARY 6 NA00001416A
3 | RA00007286A |%i7|0f GEAR, SUN 6
4 | V6001606905 | H|0f2I6905NR BEARING , BALL 6 RR99040000A
5 | RA00007287A | @ QAITC3Y304265 SEAL , OIL(TC30X42X6.5) 6
6 | RA00007288A |ZE}=7+E SHAFT , MIDDLE 12
7 | RA0O0007289A Z=7HEHAIZ|OIA GAER(A), 6T 12
8 | RAO0D007291A |=7HEAI7|0fB GAER(B), 4T 12
9 | RA00007292A |7HZizto|Lq1 LINER, 17X24X1 12
10 | RAOO007293A | ZEFQA=A(ZH SHAFT, ROTARY ARM/LH 6
11 | RA00007297A |TAlI7|0{4 GEAR, 4T 12
12 | RAO0007298A 7pQAIE2 SPRING, 2 12
13 | RA00007299A |7t9amay SPRING 12
14 | RAOO007300A  TAl7|0{(ZH7 GEAR 7, ECCENTRICITY(L) 6
15 | V6001106003 |Zo= =02l BEARING , BALL 12 6003 24101-060034
16 | RA00007302A QYA SEAL, OIL 12
17 | RA00007303A ZEMH=ZHZH SHAFT ASSY(L), ROTOR CAM = 6
18 | RAO0007305A |TjZ!(Z=) PACKING(CAM SHAFT) 12
19 | RA00007306A  HBAKEY 4X6 KEY, 04X04X06 12
20 | RAO0007295A |=A|Z4P(ZH CAM P (L), PUSH 6
21 | RA00007307A |ZHZ{2}0|142 SPACER 2 12
22 | V7041400100 C& =8 Az C-RING , SHAFT 12 DIOEL)  22242-000100
23 | V7041400170 C& =8 Az C-RING , SHAFT 36 |D17(=8)  22242-000170
24 | V5801405020 AImaym PIN , SPRING 12 D5X20  22351-050020
25 | V5801405012 | Amam PIN , SPRING 12 | D5X12 = 22351-050012
26 | 24101-060014 =H|0{a BEARING , BALL 12
27 | V6001106003 |=Hjofd BEARING , BALL 12 6003 24101-060034
28 ; V7201024015  O-2(PH) O-RING , P 6 | P15 24311-000150
29 | V7231020028 O-(SH) ORING, S 12 | s28 24341-000280
30 | V1212606012  LHH|EHSLIAHSQIA) SCREW , C/R PAN/SP 36 M6X12(S)  26022-060122
31 | V2403606020 SLEWX|ZE SCREW, HEX FLANGE HEAD CAP 42 =~ M6X20 = 26106-060202
32 | RAOD0007290A | EA] BUSH 24
33 | V5801403020 |Amalm PIN , SPRING 12 | D3X20  22351-030020
34 | V5801403012 |Amalm PIN , SPRING 12 | D3X12 22351-030012
35 | RAOO007294A | ZEIAZA(R) SHAFT, ROTARY ARM/LH 5
36 | RAOOOO7301A THAI7|0(2)7 GEAR 7, ECCENTRICITY(R) 6
37 | RADOO07304A REIHZEZSHS) SHAFT ASSY(R), ROTOR CAM | 6
38 | RAOOOO7296A  EA|ZP(L) CAM P (R), PUSH 6
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RGO 700 |

cH711: AlEOHPLANTING ARM)

. . _ A: RGO700
&=t FEHS g9 #9 =g 74 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A | (SPEC) (REMARK)

T 1 | 20127380450 NEETED) PLANTING ARM/L 12 NA00001384A

2 NAOOOO1532A | AlEQH2) PLANTING ARM/R 12

3 RAOO007320A O{2|20| 5 A BUSH, COLLAR 12

4 RAO0007325A M1 CUSHION, RUBBER 12

- RAOD007310A AlEQtxMEE BOLT, PLANTING ARM ADJUST | 12

6 RAO0007322A |02 O-RING 6 12

7 RAO0007321A E2CSA32H SCRAPER 8, ROD 12

8 NAOOOO1385A  ZA|2j|HH(ZH LEVER COMP, PUSH(L) 12

9 NAOOOO1533A | ZEA|3H{() LEVER COMP, PUSH(R) 12

10 RAOD007328A  EA|6X10.5X12 BUSH 6X10.5X12 12

11 RAO0007311A 3 &{X|X| = PIN, LEVER FULCRUM 12

12 V7231015007 |O&I(S) ORING, S 12 S7 24341-000070
13 RAQ0O00730%9A HQxCIE JOINT, CHAIN 12

14 | NAOOOOL166A ZA|RE ROD , PUSH 5

15 | NAO0001165A UHE NUT , FIX

16 | NAO0O001167B E3 FORK 6

17 RAO0007313A |ZA|AZE PUSH SPRING 12

18 RA00016093A 7 H{ifZ PACKING , COVER 12

19 | NAOODO1382A  AlELotGi7f(X}) COVER, PLANTING/L 12

20 | NAOODO1534A AlEQIEIH(2) COVER, PLANTING/R 12

21 | 26553-050162 AKX} UHH|ELSLIAHSP) SCREW , C/R PAN/SP 48

22 RAOQ007314A Z=Q0}7Y CAP 12

23 | NA00O001168A  £2|%l(14) NEEDLE , PLANTING 5

24 | NA0O0D001172A A= E(M6x12) BOLT , STUD/M6X12 12 | M6X14(SP)

25 V4011600060 A2l QM WASHER , SPRING 24 M6 22213-060000
26 V3047000600 SZHHE NUT , HEX/2 24 M6 26713-060002

H24




H712 2E HZ=(ROTOR SHAFT)

4
FIG.713~=11
|
P D ;
1
| :‘.‘f.}}
3

FIG.315-24

H25



RGO 700 |

H712 2E HZE=(ROTOR SHAFT)
A: RGO700

24| EBEHs z o Y BT H| 2
(NO) (PART NQ) (PART NAME) (PART NAME) : A (SPEC) (REMARK)

1 NAUSOOII?SA ZEHIASE ASSY SHAFT ASSY , DRV/ROTOR 1 -

2 ! RN60010000B H=E£IO 6.5x28 PIN 6.5X28, FLAT HEAD 2 D6.5X28

3 [ RR47070000B iR K] AT 6 PIN 6, COME-OFF SNAP 7 D6

4 TTB9420000A LIYE HiE 250 BAND 1
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RGO 700 |

H713. EE #|0]A(ROTOR CASE)
A: RGO700
=t EEHs 893 &9 =2 44 H| 1
(NO)|  (PART NO) (PART NAME) (PART NAME) A | (SPEQ) (REMARK)
1 | NAOO0011828 |ZE{#O|A CASE , ROTOR 1 -
2 | NAO000IS69B | ZE{TEZ(KM) SHAFT, ROTOR/KM 1
3 | NAO0001197A  |'#7|0i(14) GEAR 14 , BEVEL 2
4 | V7041400170 Z2CHAWIAZ C-RING , SHAFT 1 D17(%8)  22242-000170
5 | V6001106203 |22E EH|0j2 BEARING , BALL 3 | 6203 24101-062034
6 | V7051400400 |THRCHAWUAZ C-RING , HOLE 2 DaFYE)  22252-000400
7 | V7441174009 o OIL-SEAL(TC) 2 TC174009  24421-174009
8 | V7041400150 EAHCHAWIAZ C-RING , SHAFT 1 DIS(X8)  22242-000150
o | V6001106202 ZeH EH| o BEARING , BALL 1 6202 24101-062024
10 | V7441153007 (@Al OIL-SEAL(TC) 1 TC153007  24421-153007
11 | NA00001181C |ZE{Qa= SHAFT , INPUT/ROTOR 1
12 | NAOODO1185A |&H&BHZ2I(17X16) RING , 17X1.6 1
13 | NAO0001574A XIS PLATE, ERASE 1
14 | V2183608016 QIMZASUEE BOLT, HEX/SP 2 M8X16(P)  26014-080162
16 | NAOO001190B GI1ZE2|0|E COMP PLATE COMP , CONNECT 1
17 | V2173608035 | QtMZEIASZUEE BOLT , HEX/S 2 |M8X35(S)  26013-080352
18 | NA00001183A a3 LINK , CONNECT 1
19 | 22487-100300 SEm PIN, FLAT HEAD 2 | D10X30
20 | V5001920020 EE(E2) PIN , SPLIT 2 2X20 22417-200200
21 | 22487-060300 SEm PIN, FLAT HEAD 1 D6X30
22 | V4111600060 | TOHAd WASHER, PLAIN 2 M6 22137-060000
23 | V5001916012 | EE(Z3) PIN , SPLIT 1 | 16X12 | 22417-160120
24 | NA0OO001184A A2 SPRING 1
25 | 23414-080000 T}z COPPER PACKING 1 Ms
26 | V2403608010 SUZUX|EE SCREW, HEX FLANGE HEAD CAP| 1 = M8X10 = 26106-080102
27 | V4111600100 | HotAd WASHER, PLAIN 2 | M10 22137-100000
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RGO 700 |

- H714. ~ EE(ROTOR)
A: RGO700
M| BEMS E o E g +% 7% H| 1
(NO) (PART NQO) (PART NAME) (PART NAME) A (SPEC) (REMARK)
1 NAQ0001554A 2E= COMP(KM) SHAFT CSMP, ROTOR/KM 2
2 NAOOOQ1556A & & ASSY, KM HUB ASSY 4
3 RAQQ007181D Mg & BLADE, HARROW 10
3 RAO0007181D Mg < BLADE, HARROW 10
4 V5001932040 ZIo(=Z) PIN , SPLIT 2 3.2X40 22417-320400
5 RAO0012403A Mg DE2FM 1.2 STOP WASHER 1.2, HARROW 1
5 RAO0012403A Mef nHR}M 1.2 STOP WASHER 1.2, HARROW 1
6 V5001932032 EI(=3F) PIN , SPLIT 1 3.2X32 22417-320320
6 V5001932032 SHI(E2) PIN , SPLIT 1 3.2X32 22417-320320
F) NAQ00001559A  HH{(ZH COMP COVER COMP, LH 1
8 NAQOO01557A  HH () COMP COVER COMP, RH 1
9 V2183606025 QIMZEE2ZL=EE BOLT, HEX/SP 8 MB6EX25(5P) 26014-060252
10 V2173608016 StMZERLUA=EE BOLT , HEX/S 8 MEX16(S) 26013-080162
11 NAOQOOO1193B 3{E(ZH) HUE , ROTOR 4
12 V6001106007 L&z =H o g BEARING , BALL 4 6007 24101-060074
13 V7051400620 FHIECHAUWHEIAS C-RING , HOLE 8 |DB2(THE) 22252-000620
14 NAQOOOO1558A  ArZS| EH(KM) HUB, SQUARE 4 NAOOOO1558A
15 V7041400350 =®CHEAYEAS C-RING , SHAFT 8 D35(=E&) 22242-000350
16 V7441356210 24 QIL-SEAL(TC) 8 [TC356210 24421-356210
17 V7801000002 H|O|m{LIAIES2{ PLUG,PIPE 4 PT1/8 23871-010000
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RGO 700 |

H715 2 E{Z |2 (ROTOR FRAME)
A: RGE?_E]E
=H H2EH= g3 &3 & 4 H 1
(NO) (PART NQ) (PART NAME) (PART NAME) A (SPEC) (REMARK)
1 NA00001548A Z(sHCOMP FRAME COMP, LOW 1
P NAOQD01208B AMIEE SUPPORT 4
3 NAOOODO539A =d|0|E PLATE 4
4 V2183608090 SIMEEFZLEE BOLT, HEX/SP 8 MBX90(SP) 26014-080902
5 NA00D01209A Z¢0|E PLATE 4
6 V2183608016 QIMEZEEZLUEE BOLT, HEX/SP 4  MBX16(SP) 26014-080162
T NAO00D1217B =2EHIZg (4 COMP FRAME COMP, UPR 1
8 V2173608020 CeIMFESLUEE BOLT , HEX/S 3 | M8X20(S) 26013-080202
9 V4111600100 EHetM WASHER, PLAIN 2 M10 22137-100000
10 NAOOO00896B  HZhH| 0| A BASE , TURNABOUT 1
11 V2173608070 QIMEEELEE BOLT , HEX/S 2 MBX70(S) 26013-080702
12 V6001506001 ZHes ESH|O{E BEARING , BALL 2 6001DD 24104-060014
13 NAOOOQOS05A 7|0 COMP GEAR COMP |
14 NAOQOO1564A A5 COMP ARM COMP, CONTROL 1
15 NAOOOOO897A 2FAM WASHER ,12X20 i}
16 NA0O0001225B S0|E PLATE , FIX 1
17 V2173606016 SIMEZESLEE BOLT , HEX/S 3  M6X16(S) 26013-060162
18 NAQO0D01222A E¢0|E PLATE , POTENTIOR 1
19 V5001925020 EI(E3) PIN , SPLIT 2 2.5X20 22417-250200
20 20084200022  Z=HIMOEH POTENTIOMETER 1 NAOOOOOS55A
21 V1222604010 M Z=ZYu|=2LAHSW+PW) SCREW , C/R PAN/SP 2 | M4X10(SP) 26023-040102
22 35823370050 A3 22 E{ ASSY MOTOR ASSY , SCREEN 1 NAOOOOOBO8A
23 V2183606030 IMEEISZLAEE BOLT, HEX/SP 3 M6X30(SP) 26014-060302
24 NA00001563A & 3(KM) COMP LINK COMP 1
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RGO 700 |

1801 B4 (SEED TANK)
A: RGO700
=y FEHS g8 s 3 2| 3 H| 1
(NQO) (PART NO) (PART NAME) (PART NAME) A (SPECQ) (REMARK)

=1_ = NAE}U‘-E.JTC]_-IZUB EIHEH COMP TRAY COMP , SEED/6 1

2 NAO0OO1236A &R EIXHCH TRAY , EXTENSION 6

3 RRB3020000B EtHSEEE6x20 BOLT M6X20, OVAL HEAD 12

4 V3802600060 S4EUXHE NUT , HEX FLANGE 20 M6 26367-060002

5 NAOOOO01238A 120l GROMIT 2

6 NA000012388 B2 EXHCH2|E (8] RIB, SEEDLING TRAY(LOWER) 1

7 V1222604012 QtAMZ=2utH| RS LbAHSW+PW) SCREW , C/R PAN/SP 1  M4X12(SP) 26023-040122

8 RA00003328A & Z I¥(sh RAIL, REINFORCE(LOWER) 1 |

9 V2183606016 QIMEZERLUEE BOLT, HEX/SP 12 M6X16(SP) 26014-060162

10 NAQO001262A L CHY STAY , CROSS FEED 1

11 V2173608020 QSIMZESZLUEE BOLT , HEX/S 2 M8X20(S) 26013-080202

12 NAQD0O01233A | RX|X| T SHOE , SEEDLING BASE PLATE 4

13 NAQOOO01235A ESLCH PROTECTER 8

14 NAOOO01263A RBLOHUAMEIEE BOLT , SET 1

15 V3342600100 SZ44{E NUT 3 M10 26737-100002

16 V4111600120 H2tAM WASHER, PLAIN 1 M12 22137-120000

17 CA30420000A ZH2{ 10.5X28X3.2 COLLER 10.5X28X3.2 1

18 HAQOOOD0699A  HrSFX|AlS LAMP, TURN SIGNAL 2

20 RMB1270000A SiY|A7F{E{610 COVER 610, HARNESS 1

21 RMB1280000A &L A7{H{1210 COVER 1210, HARNESS 1

22 HAOQ0000440A S EAMAMEE SENSOR ASSY, CONNECT b

23 HAQ0000441A &I PLATE, FIXATION 1

24 HA00000442A 0jO|3 2 AL K] MICRO SWITCH i

25 HAQOO000443A R HZMA SENSOR, CONNECT 1

26 HA00000444A MIMAZE SPRING, SENSOR 1

27 V1222603016 QM ZEE S| A2 LEAHSW+PW) SCREW , C/R PAN/SP 2  M3X16(SP) 26023-030162

28 V5001912010 |Bo(=5) PIN , SPLIT 1 1.2X10 22417-120100

29 22487-060200 S&I PIN, FLAT HEAD 1. D6X20

30 V4111600060 HEH2tM WASHER, PLAIN 1 M6 22117-060000
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RGO 700 |

Bol% IM*'(CA'RRYING SYSTEM)

A: RGO700

= FEHS =93 59 = 4 H 1
(NO) (PART NO) (PART NAME) (PART NAME) A (SPEC) (REMARK)

1 | RRB9010000B |7EZ 570 SHAFT 570, DRIVE 2

2 NAO0001264A  =X|X|CH SUPPORT 4

3 NAO0001279A (S UlOtLE{ X|X|(2)]) PLATE , CABLE/OUT 1

d V2183606020 SQIMZEHESLAEE BOLT, HEX/SP 14  MeX20(SP) 26014-060202

5 RRB9340000A FO|&=X|X| BASE, VERTICAL/FEED/SHAFT 6

6 RRC1020000A S2{X|A NAIL CLUTCH A 2

7 RMC1030000A = £2{X|B CLUTCH, B/NAIL 3

8 RRC1040000A Ek|azmal SPRING, CLUTCH 3

9 RRC1050000B 7HZZIE2}19X26X1 COLLAR 19X28X1 3 1 19X28X01

10 V7041400180 =YCHEAUHEAZS C-RING , SHAFT 3 [D1&(F8) 22242-000180
11 RRB9370000A [ EA| 12 BUSH 12 9 D12X10

12 V5801404020 Az=glm PIN, SPRING 3 D4X20 22351-040020
13 RRC1060000B =3 =% FORK ASSY 3

14 RRC1070000A EE M6X15 BOLT M6X15 3

15 V4111600060 HH2tA WASHER, PLAIN 3 M6 22137-060000
16 V4011600060 A ZEIQIAM WASHER , SPRING 3 M6 22217-060000
17 RRBY020000A Z=0|£I1I}0|mZ522 PIPE 522, VERTICAL FEED 1

18 RMB9040000B HE JZEJ ROLLER, BELT/DRV 12

19 RMB9080000B HE H=Ef ROLLER, BELT/DRV 12

20 RMB9120000C EHO|&SHYE BELT, SEEDLING FEED 12

21 RMB9150000C X|&™mto|= PIPE, FULCRUM 1

22 RMB9130000B EIMAIZEIS SPRING S, TENSION 2

25 RMB9140000C EHIMAIZEIC SPRING C, TENSION 5

24 RRB9180000B ZPQIES JOINT S 2

25 V5801404016 A= &l T] PIN, SPRING 2 D4X16 22351-040016
26 V5801405016 A=zl PIN, SPRING 2 D5X16 22351-050016
27 V5801403016 AzZmglm| PIN, SPRING 2 D3X16 22351-030016
28 RRBS300000A H|0ojE =0 HOLDER, BEARING 2

29 RRB9190000A =H|0j2UU BEARING BB6901UU 2 BB6901UU

30 RRB9220000B  7tAZrg} 13x29x2 COLLAR 13X29X2 2

31 RRB9200000A 2 (VB162404) SEAL VB162404, OIL 2

32 RRB9210000D B A| 16x22x7 BUSH 16X22X7 2 116X22X07

33 RRB9380000A L9 0|=2{X|16x22x16 ONE-WAY CLUTCH 16X22X16 1

34 RRB9240000C &0|& #H z|Eal Amal SPRING, VERTICAL FEED CAM RETURN = 1

35 NA000012698B F0|5Z COMP CAM COMP , CARRYING 1

36 RRB9170000A RQIQO|E2{X|= SHAFT, ONE-WAY CLUTCH 1

37 RRB9260000A |ZE0|&WAET STOPER, VERTICAL FEED CAM | 1

38 RRB9280000B A EI§ FFIo+ =3} PLATE ASSY, STOPPER ATTACH 1

39 NAQ0001278A S LIOIRHX|X|(LH) PLATE , CABLE/IN 1

40 RRB9030000A &0|£nto|=600 PIPE 600, VERTICAL/FEED 1
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RGO 700 |

1802

B0|& A|AHI(CARRYING SYSTEM)
A: RGO700

= FEHS g9 g9 Hl 3
(NO) (PART NO) (PART NAME) (PART NAME) A (REMARK)

RRB9330000A =X|X| A BASE A, SHAFT 1

V4111600080  EHRpM WASHER, PLAIN i M8 22137-080000

V5001925015 [&E(=F) PIN. . SPLIT 1 2Z5%15 22417-250150

RRB9270000A AZEAET] STOPER, SPRING 1

V4111600120 EHRfM WASHER, PLAIN 1 M12 22137-120000

V5001925020 [&T(=F) PIN , SPLIT 1 2.5X20 22417-250200

V2183606025 RIMZEHKIAEE BOLT, HEX/SP 8  M6X25(SP) 26014-060252
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[

FEH=
(PART NO)
NAOOD01288A
NAOOD013058B
V2183608035
NAOOOO1291A
RR15190000A
V7041400150
NAOOOO1287A
V1222604012
NAOOD01298A
NAOOD01303A
NAQOOOO1301A
NAOOOOO806A
V7081400080
RR470700008B
35823370050
V2183606020
V2173608020
V4111600060
NAOOOO1286A
V2193606016
NAO00012948B
V2183606025

7% =

&9
(PART NAME)
A H|o|A
Z 30| E COMP
ANZTEHILEE
247|0{ COMP
7h2423}16.5X24X1

I'U

c=
==
—_

| >
Il oA

hat]
e
s B O O o L 114
K
m
LN
[
-

RGO 700 |

£93
(PART NAME)

BASE, CLUTCH
PLATE COMP
BOLT, HEX/SP
GEAR COMP, CAM
COLLAR 16.5X24X1
C-RING , SHAFT
POTENTIOMETER
SCREW , C/R PAN/SP
ARM COMP , 2/CLUTCH/RESPECTIVE
ARM COMP , 3/CLUTCH/RESPECTIVE
ARM COMP , 4/CLUTCH/RESPECTIVE
ROLLER
E-RING
PIN 6, COME-OFF SNAP
MOTOR ASSY , SCREEN
BOLT, HEX/SP
BOLT , HEX/S
WASHER, PLAIN
COVER , FR
BOLT , HEX/SPL
CONTROL GRP, RESPECTIVE CLUTCH
BOLT, HEX/SP

22{%| 25 (RESPECTIVE CLUTCH CONTROL)

EIED

(SPEC)

A: RGO700
Hl 1

(REMARK)

M8X35(SP)

16X24X01
D15(% &)

M4X12(SF)

D&
D6

M6X20(SP)
M8X20(S)

M6

MBX16(5PL)

e I L T S T e S s o O O e e T T T =N e R e T N o (=g

MEX25(SP)

26014-080352

22242-000150

26023-040122

22272-000080

NAQOOOOOB08A

26014-060202

26013-080202

22137-060000

26015-060162

26014-060252
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RGO 700 |

A: RGO700

- 1804 H FE|(PRESSOR)
=4 REH=S 53 = 2 34
(NO) (PART NO) (PART NAME) | (PART NAME) A (SPEC)
1 NAO0O001310B OHEFZEX|X|(ZHCOMP STAY COMP, LH/LOW/PRESS X B
2 NA00001322B H+E2X|X| COMP .STAY COMP , LOW/PRESS 3
3 NAO0001320B O{EFEX|X|(Z)COMP STAY COMP , CTR/LOW/PRESS | 2
4 NAO0001318B OjESEX|X|(S)COMP STAY COMP , RH/LOW/PRESS 1
5 RMB5190000D R&5E& =EH= SHAFT, SEEDLING RETAINER CONTROL 2
6 V4111600060 | HLFAM WASHER, PLAIN 2 M6
7 RR470700008B  H&EHX] AT 6 PIN 6, COME-OFF SNAP 2 D6
8 NAOO0O1331A Zg0|E COMP PLATE COMP 4
9 NA0O0013288B OHEFEX|E(S) COMP STAY COMP , UPR/S/PRESS 2
10 V3802600060 SZL4EWXHE NUT , HEX FLANGE 8 M6
11 NAO0001327B O{ELREX|E(C) COMP STAY COMP , UPR/CTR/PRESS 2
12 V2183606016 QIMZEYSZLUEE BOLT, HEX/SP 2 MBX16(SP)
13 21575070110 &F0|2E BOLT , WING 4
14 NAO0001334B ' =0|=& B3 COMP BRACKET COMP , CONTROL/HEIGHT = 4
15 NAOO001335B HOELEF COMP PRESSER COMP , SEEDLING 3

SRS

H 1

(REMARK)

22137-060000

26367-060002

26014-060162
NAOOO01349A
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RGO 700 |

.~ 1805 . | - Q! L A(MAIN HARNESS)
A: RGO700
¥ | HEHS £y Y il H| 3
(NQO) (PART NO) | (PART NAME) ; (PART NAME) | A | (SPEC) ! (REMARK)
1 NAOO001458A  Oj 2ISEL| A (K) ASSY HARNESS ASSY , MAIN 1
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RGO 700 |

1806

AR LA (PLANTING HARNESS)
A: RGO700
28| EEHS Z o Z o 22| B H| 3
(NO) (PART NQ) (PART NAME) (PART NAME) A (SPEC) (REMARK)
1 NAOOD01163A  AlESHY|A ASSY HARNESS ASSY , PLANTING 1
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RGO 700 |

1807 BEHT ofL| A (SEED TANK HARNESS)
A: RGO700
A | HEMS l E o Z o 2| 3 Hl 3
(NO)|  (PARTNO) | (PART NAME) (PART NAME) A | (SPEC) (REMARK)
1 NAO00O01491B | 2 EMXHCHSFL| AASSY HARNESS ASSY , BED 1
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RGO 700 |

- Joo1 ~ B}H(LABEL)
A: RGO700
IEETE Z o = o 2| 77 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A | (SPEQ) (REMARK)
1 RAO0016810A |7|ZQYINZLYL) LABEL , MODEL 1
2 V5502032088 =E2tolc=z)Hl RIVET3.2*7.5 4 | D3.2X7.5 22685-320751
3 RAO0019291A |AEIHO 2 MARK , LH/STEP 1
4 RA00019292A  AEIQHIH FHOF2H) MARK , LOW/LH/STEP 1
6 RAO0019290A A= GIL X} MARK , LH/STEP i
7 RA00019354A  QllZIHmt LABEL , ENGINE 1
8 NAOODO1162A 2td , F=7t/K LABEL , HILL SPACE/K 1
9 CEK2420000A 9|3 (3}7|¥2B) NAME PLATE, DANGER i
10 20089100110 2pdl, =o|/x 2 LABEL , CAUTION/TREATMENT | 1 NA00001433A
11 20089100150 2j¥, Z/S52X LABEL , WARNING/RIDING 2 NA00001435A
12 35529100260  2p=l(ZE /8l 7| 7kA) LABEL , WARNING/GAS 1 NA00001450A
13 21869160070 2&(Z=2|/uiE 2)) LABEL , CAUTION/BATTERY 1 NA00001470A
14 RAO0004675A  Z=o|gimt LABEL, CAUTION 1
15 RMD7190000B AlsIdmyot LABEL, DIFFERENTIAL/FIX/PEDAL 1
16 RRD7120000C 3|MFo |yt LABEL, TURN CAUTION 1
17 RRD7210000C |Fo|YmH=2mIm) LABEL, CAUTION(ROPE) 2
18 RRD7390000B ZFo|x|Z2 3Tt LABEL, CAUTION/HANDLING 1
19 TTE4110000B Ol Xz 2ot LABEL, ENGINE/TREATMENT 1
20 TTE45500008 | ZDFZHIF LABEL, CAUTION 1
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BEWS
(PART NO)
RA00020013A
28110-080100
28110-100120
28110-140170
28110-190220
TA00046710A
14527078721
RRD9230000D
119305-35151
RRD92200008B
NAQOOOCO1168A
RRDS010000A
23061-120300
RRDOOO00OO0A
RRDO0O30000A
V3043600120
V4011600120

37 & HOjSE(TOOL & ACCESSARY)

g%

(PART NAME)

NS EYA
U PATY L
Y PATYL
QB AT L
ATH
c2to|t{(S¢h
7| SET , KM
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g 0t P jo
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m |y M2 A
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o | >
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[

on
o
s

RGO 700 |

A: RGO700
z 2% 3% H 2
(PART NAME) A (SPEC) 1 (REMARK)

MANUAL , OPERATING 1

WRENCHS8X10 1 8X10

WRENCH8*10 1 10X12

WRENCH 1 14X17

WRENCH 4 19X22

DRIVER 1

KEY SET , KM 1 TAOQ0052576A
TRAY, SEEDLING 2

FILTER ASSY, ENGINE/OIL 1

GAUGE, PLANTING PAWL SETTING 1

NEEDLE , 14/PLANTING 12

FUNNEL, FUELING 1

HOSE 1

MIRROR COMP., BACK 1

STAY, BACK MIRROR 1

NUT , HEX/2 1 M12 26716-120002
WASHER , SPRING 1 M12 22217-120000
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Al BT AR 132 54842 063-212-8334~5 063-211-3991

Al DES M2 1709 58227 061-820-8215 061-332-4883

S 297 29 S =HE 82 39020 054-382-0321~4 054-382-0320
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